



**Social Security Department  
Centre for work, pensions  
and benefits**

**Products available as  
Pharmaceutical Benefit under the  
Health Insurance (Jersey) Law 1967**

**Including Dental Practitioners' Formulary**

**JANUARY 2019**

## How to use the Prescribed List

Items are listed by generic name except where

- the medicine is a complex preparation and listed by brand name
- the medicine is only reimbursed when prescribed as the specified brand (the specified brand may be stated at the end of the entry line)

Unless otherwise stated, items listed by generic name are reimbursable as 'open order', that is any suitable proprietary or non-proprietary product that meets the prescription may be dispensed.

Items listed as 'Generic' must be prescribed by generic name and will be reimbursed at the price stated in Part VIII of the current Drug Tariff.

Items listed by brand name will only be reimbursed if prescribed as the brand specified in the entry in the List

Items listed as 'shared care' are subject to a shared care protocol that restricts initiation to hospital specialists. On-going prescribing may be undertaken by the patient's GP under the terms of the relevant shared care agreement.

## Supply

A maximum of 30 days supply may be given on any one prescription. The exceptions are specified drugs for: **diabetes, thyroid disorders, epilepsy, oral contraceptives, and hormone replacement therapy.**

All the above may be prescribed for up to a maximum of 90 days on one prescription and the products are all marked with a descriptor of 90 days.

Other exceptions are:

ITEM	RULE
Itraconazole – pulse therapy	the full course is less than 30 days - one prescription charge applies
Ondansetron	Five-day supply only for treatment of patients with terminal illness and intractable nausea/vomiting

Prescriptions for products used in the treatment of addiction may need to be stamped by the Alcohol & Drug Service to show that the patient is receiving additional support. Such products have a descriptor of A & DS.

## Pricing of Prescriptions

The prescriptions are priced according to the Drug Tariff for England and Wales. You will normally receive a hard copy each month. However, the Drug Tariff may also be accessed online through the PPD website [www.ppa.org.uk](http://www.ppa.org.uk). The PPD will take direct queries on 0191 203 5442.

**Prescription Charges – Please note that prescription charges are abolished**

## Repeats

Up to three, post-dated repeat prescriptions, each for one months' supply (unless 90-day supply allowed), may be issued in addition to the current months' prescription.

## **Instalment dispensing fees**

When a doctor has requested dispensing at stipulated intervals, instalment-dispensing fees may be claimed if the medicine is listed in Part I, II or III of the second schedule to the Misuse of Drugs (Jersey) Law 1978,

## **Submitting of prescriptions for pricing**

Prescriptions should be submitted to the Social Security Department at La Motte Street, on a monthly basis. Normally this is by the third working day (Mon-Fri), but if there is a Bank Holiday in the month (January, April, May, August and December), then it is the second working day. All prescriptions have to be submitted by 2p.m. on the final day to ensure that the figures are entered on our system to run the payment schedules overnight.

The prescriptions are then sent to the Prescription Pricing Department in Newcastle for pricing.

## **Payment of Prescriptions**

On the submission of a month's prescriptions, an estimated payment is made based on the number of items claimed multiplied by the pharmacy's average cost per item from the previous priced month.

This figure is then adjusted by the amount under/over paid in the estimate of the previous month, the actual figure being calculated from the PPD's pricing of the prescriptions.

## **Remuneration**

There are two elements to the remuneration for dispensing: dispensing fees and discount. A fee is paid for the dispensing of each prescription and sundry dispensing fees e.g. for a controlled drug, for expensive items.

A percentage of the discount that pharmacies are estimated to receive in the purchasing of medicines is deducted. Currently only 15% of the estimated level of discount is recouped.

The sum of the dispensing fees less the discount results in the net remuneration per item.

## **Other Health Subsidies**

The Health and Social Services Department provide a range of additional items. These include continence and dietary products, oxygen and feeding equipment for the community.

To access the scheme, please contact John Cox. Tel: 443552.

## Changes in this edition of the Prescribed List

### Additions to the List

The following medicines have been added to the Prescribed List for reimbursement from 1 January 2019:

1. Mesalazine 2g enema
2. Sodium chloride 5% eye drops (non-preservative free)
3. Quetiapine 300mg tablet
4. Xailin Night lubricating eye ointment (contains White soft paraffin 57.3% w/w, White Mineral Oil 42.5% w/w and Lanolin Alcohols 0.2% w/w)

### Other amendments to the Prescribed List

1. The **Jersey Dental List** has been discontinued. With effect from 1 January 2019, all Dental Practitioner prescriptions will be reimbursed in accordance with the Dental Practitioners' Formulary (attached and also available online <https://bnf.nice.org.uk/dental-practitioners-formulary/>)
2. **Generic Only medicines:** a large number of medicines will become 'Generic Only' to reflect the Drug Tariff Category M status. These medicines are indicated in the main table below (highlighted). Reimbursement for brand specific prescriptions of these medicines will be honoured until **1 April 2019**.
3. Lidocaine topical to be amended to read Lidocaine cream 4%

<b>Generic</b>	To be prescribed generically (reimbursed as Drug Tariff Part VIII)
<b>90 days</b>	Up to 90 days' supply permissible
<b>Short term use only</b>	Restricted to short term use (no more than 5 days in patients with terminal illness and intractable nausea/vomiting)
<b>A&amp;DS dispensing</b>	Authorisation required by Alcohol & Drug Service before
<b>Shared care</b>	Prescribable in the community under a shared care agreement with the appropriate specialist

Drug Name	Form	Strength	Other Information
Abidec	Oral Drops		
Acamprosate Calcium	Tablets	333mg	A&DS
Acarbose	Tablets	50mg; 100mg	90 days
Acebutolol	Capsules	100mg; 200mg	
Acebutolol	Tablets	400mg	
Acenocoumarol	Tablets	1mg	
Acetazolamide	Capsules SR		
Acetazolamide	Tablets B. P	250mg	Generic, 90 days
Acetazolamide	Injection	500mg	
Acetylcysteine	Eye drops	5%	
Aciclovir	Cream	5%	Generic
Aciclovir	Eye Ointment	3%	
Aciclovir	Tablets	200mg; 400mg; 800mg	Generic
Aciclovir	Suspension		
Adaplene	Gel	0.10%	
Adapalene/benzoyl peroxide	Gel	1mg/25mg per gram	
Adaplene	Cream	0.10%	
Adrenaline 1mg/1ml (1 in 1,000)	solution for injection pre-filled syringes		
Adrenaline	Eye Drops 1%		
Adrenaline	Injection B. P		
Aerochamber Plus spacer device		Standard and infant devices, including masks	
Albendazole	Tablets	200mg	
Alendronic Acid	Tablets	5mg; 10mg	Generic
Alendronic Acid	Tablets (once weekly)	70mg	Generic
Alfacalcidol	Capsules	0.25 mcg; 1 mcg	
Alfacalcidol	Oral drops	2 mcg/ml	
Alfuzosin	Tablets	2.5mg	Generic
Alfuzosin	Tablets XL	10mg	
Alimemazine Tartrate	Oral solution	7.5mg per 5ml; 30mg per 5ml	
Alimemazine Tartrate	Tablets	10mg	
Allopurinol	Tablets	100mg; 300mg	Generic
Almotriptan	Tablets	12.5mg	
Alpha-tocopheryl	Tablets chewable, gel capsules	100mg, 400IU	Gel capsules only reimbursed as Vita-E 400unit capsules brand (Typharm Ltd)
Alpha-tocopheryl	Suspension	500mg/5ml	
Alphosyl	HC Cream		
Aluminium Chloride Hexahydrate	Solution	20%-60ml	
Aluminium Hydroxide	Capsules	475mg	
Aluminium Hydroxide	Tablets	500mg	

Drug Name	Form	Strength	Other Information
Alverine Citrate	Capsules	60mg, 120mg	Generic
Amantadine	Capsules	100mg	
Amantadine	Oral solution	50mg/5ml	
Amiloride	Tablets	5mg	Generic
Aminophylline	Tablets S.R	225mg	
Aminophylline	Injection	250mg/10ml	
Amiodarone	Tablets	100mg; 200mg	Generic
Amisulpride	Tablets	50mg; 100mg; 200mg	Generic Shared care
Amisulpride	Solution	100mg/ml	
Amitriptyline	Tablets	10mg; 25mg; 50mg	Generic
Amitriptyline	Oral solution	50mg/5ml	
Amlodipine	Tablets	5mg; 10mg	Generic
Amobarbital Sodium CD	Capsules	60mg	
Amoxicillin	Capsules	250mg; 500mg	Generic
Amoxicillin	Sachet	3g	
Amoxicillin	Suspension	125mg per 1.25ml	
Amoxicillin	Oral Suspension, Oral suspension sugar free	125mg/5mL; 250mg/5mL	Generic
Amoxicillin	Injection	500mg vial	
Anastrozole	Tablets	1mg	Generic
Ancora® 375 Ag	Intrauterine contraceptive device		
Ancora® 375 Cu	Intrauterine contraceptive device		
Antazoline/xylometazoline	Eye drops	0.5%/0.05%	Otrivine-Antistin
Anusol	Cream		
Anusol	Ointment		
Anusol	Suppositories		
Anusol HC	Ointment		
Anusol HC	Suppositories		
Apixaban	Tablets	2.5mg; 5mg	
Aqueous	Cream B.P.		Generic
Aripiprazole	Tablets	5mg; 10mg; 15mg; 30mg	Shared care Generic only
AS Saliva orthna	Oral spray	50ml (no refill)	
AS Saliva orthna	Lozenges		
Ascorbic acid	Tablets	50mg; 100mg	
Ascorbic acid	Chewable Tablets	500mg	
Aspirin	e/c Tablets	75 mg	Generic
Aspirin	Dispersible Tablets	75mg; 300mg	Generic
Aspirin	Tablets	75mg; 300mg	
Aspirin / Metoclopramide	Sachets	900mg/10mg	
Aspirin Enteric Coated	Tablets	300mg	Generic
Atenolol	Tablets	25mg; 50mg; 100mg	Generic
Atenolol	Oral solution	25mg/5ml	
Atenolol	Injection	5mg/10ml	

Drug Name	Form	Strength	Other Information
Atorvastatin	Tablets	10mg; 20mg; 40mg; 80mg	Generic
Atropine	Eye Drops		
Atropine	Injection B.N.F		
Atropine	Minims		
Atropine sulphate	Tablets	600 mcg	
Aveeno	Bath additive, Bath oil, Cream, Bath and Shower oil		
Azathioprine	Tablets	25mg; 50mg	Generic / Shared care
Azelaic acid	Cream	20%	Skinoren brand
Azelastine	Aqueous nasal spray	140mcg (all pack sizes)	
Azithromycin	Tablets	250mg, 500mg	Generic
Azithromycin	Oral Suspension	200mg/5ml	
Baclofen	Tablets	10mg	Generic
Baclofen	Oral solution sugar free	5mg/5ml	Generic
Balneum	Bath Additive		
Balneum Plus	Bath Oil	500ml	
Balneum Plus	Cream	100g	
Beclometasone	Aqueous Nasal Spray	200 unit dose only	Generic
Beclometasone	CFC- Free MD Inhaler	50mcg; 100mcg; 200mcg; 250mcg	Clenil Modulite
Beclometasone dipropionate with formoterol fumarate	metered-dose aerosol inhaler; dry powder inhaler	100mcg/6mcg, 200mcg/6mcg per dose	Fostair, Fostair Nexthaler
Bendroflumethiazide	Tablets	2.5mg, 5mg	Generic
Benzoic Acid	Compound Ointment	B.N.F	
Benzoyl peroxide/ clindamycin gel (Duac)		3%1%, 5%1%	
Benzoyl Peroxide	Gel	5%; 10%	Open order
Benzoyl peroxide/adapalene	Gel	25mg/1mg per gram	
Benzydamine	Oral Rinse	0.15%	Generic
Benzydamine	Spray		
Benzyl Benzoate	Application	B.N.F	
Betahistine	Tablets	8mg; 16mg	Generic
Betamethasone	Eye/Ear/Nose Drops		
Betamethasone	Eye Ointment		
Betamethasone	Injection	4mg per 1ml	
Betamethasone	Tablets	0.5mg	
Betamethasone	Cream	0.025%	

Drug Name	Form	Strength	Other Information
Betamethasone	Lotion		
Betamethasone valerate	Ointment , Cream	0.1%	Generic
Betamethasone	RD Cream; Ointment		
Betamethasone	Scalp Application		
Betamethasone and Fusidic Acid	Cream		
Betamethasone dipropionate/Calcipotriol	Scalp Gel, ointment, foam (Enstilar brand)	500mcg/50mcg per gram	
Betamethasone/Salicylic acid	Ointment	0.05%/3%	
Betaxolol	Eye Drops	0.25%, 0.5% 0.25% Preservative free	
BETNESOL-N	Eye/Ear/Nose Drops		
Bezafibrate	Tablets	200mg	Generic
Bezafibrate	Tablets M. R.	400mg	
Bicalutamide	Tablets	50mg; 150mg	Generic
Bimatoprost	Eye drops	100mcg/ml; 300mcg/mL (preservative free)	
Bimatoprost/Timolol	Eye Drops	300mcg/5mg/ml; 300mcg/5mg/ml preservative free	
BioXtra	Oral gel; spray  Mouthwash	40mL tube 50ml spray	Brand only
Bisacodyl	Suppositories	5mg; 10mg	
Bisacodyl	Tablets	5mg	Generic
Bisoprolol Fumarate	Tablets	1.25mg; 2.5mg; 3.75mg; 5mg; 7.5mg; 10mg	Generic
Brimonidine	Eye drops	0.20%	Generic
Brinzolamide	Eye drops	10mg/mL	Generic
Brinzolamide/brimonidine	Eye drops	10mcg/2mg per mL	
Brinzolamide/timolol	Eye drops	10mg/5mg per mL	
Bromocriptine	Tablets	2.5mg	
Bromocriptine	Capsules	10mg	
Budesonide	Inhaler	50mcg/puff; 200mcg /puff	
Budesonide	Respules	0.25mg/ml; 0.5mg/ml	
Budesonide	Turbohaler	100; 200; 400	
Budesonide	Nasal Spray		
Budesonide	Inhalation Powder	200mcg	
Budesonide	Capsules M/r capsules	3mg 3mg	
Budesonide/Formoterol	Dry powder inhaler	100; 200mcg; 400mcg	Symbicort Turbohaler



Drug Name	Form	Strength	Other Information
<b>Budedsonide/formoterol</b>	<i>Dry powder inhaler</i>	160mcg/4.5mcg, 320mcg/9mcg	DuoResp Spiromax
<b>Bumetanide</b>	<i>Tablets</i>	1mg; 5mg	<b>Generic</b>
<b>Bumetanide</b>	<i>Liquid</i>	1mg/5ml	
<b>Bumetanide</b>	<i>Injection</i>	500mcg/ml	
<b>Buprenorphine</b>	transdermal patch	5mcg, 10mcg, 20mcg/hour	
<b>Buspirone</b>	<i>Tablets</i>	5mg, 10mg	<b>Generic</b>
<b>Cabergoline</b>	<i>Tablets</i>	500 mcg; 1mg; 2mg	<b>Generic/Shared care</b>
<b>Calamine</b>	<i>Cream</i>	B.N.F	
<b>Calamine</b>	<i>Lotion</i>	B.N.F	
Calcipotriol	<i>Ointment</i>		
Calcipotriol	<i>Scalp Solution</i>		
Betamethasone dipropionate/ <b>Calcipotriol</b>	<i>Scalp Gel, ointment, foam (Enstilar brand)</i>	500mcg/50mcg per gram	
<b>Calcium acetate</b>	<i>Tablets</i>	1g	
<b>Calcium and Vitamin D<sub>3</sub></b>	<i>Tablets Forte</i>		
<b>Calcium Carbonate</b>	<i>Tablets</i>	chewable 500mg	
<b>Calcium Carbonate with Colecalciferol</b>	<i>Tablets</i>	chewable 1.5g/400 units	<b>Adcal D3</b>
<b>Calcium Carbonate with Colecalciferol</b>	<i>Tablets</i>	Chewable 1.25g/400 units	<b>Calceos, Calcichew D3 Forte</b>
<b>Calcium Carbonate with Colecalciferol</b>	<i>Caplets</i>	500mg/400 units	<b>Calcichew D3</b>
<b>Calcium chloride</b>	<i>Pre-filled syringe</i>	10%-10ml	
<b>Calcium Gluconate</b>	<i>Effervescent tablet</i>	1000mg	
<b>Calcium Phosphate with Colecalciferol</b>	<i>Powder</i>	1.2g/800 units	<b>Calfovit D3</b>
<b>Calcium polystyrene sulphonate</b>	<i>Resin</i>	300g	
<b>Calmurid</b>	<i>Cream</i>		<b>Urea</b>
<b>Canagliflozin</b>	<i>Tablet</i>	100mg, 300mg	<b>90 days</b>
<b>Canagliflozin/metformin tablet</b>	<i>Tablet</i>	50mg/850mg, 50mg/1g	<b>90 days</b>
<b>Candesartan</b>	<i>Tablets</i>	2 mg; 4 mg; 8 mg; 16 mg; 32mg	<b>Generic</b>
<b>Capasal Shampoo</b>	<i>Shampoo</i>	250ml	
<b>Captopril</b>	<i>Tablets</i>	12.5mg; 25mg; 50mg	<b>Generic</b>
<b>Captopril</b>	<i>Oral solution</i>	5mg/5mL	<i>Licensed product only</i>
<b>Carbamazepine</b>	<i>Liquid</i>	100mg per 5ml	<b>90 days</b>
<b>Carbamazepine</b>	<i>Tablets</i>	100mg; 200mg;400mg	<b>90 days</b>
<b>Carbamazepine</b>	<i>Tablets M. R.</i>	200mg; 400mg	<b>90 days</b>
<b>Carbamazepine</b>	<i>Suppositories</i>	125mg; 250mg (short	

Drug Name	Form	Strength	Other Information
		<i>term use only, see BNF)</i>	
Carbimazole	Tablets	5mg	Generic 90 days
Carbimazole	Tablets	20mg	Generic 90 days
Carbocisteine	Capsules	375mg	Generic
Carbocisteine	Oral solution	125mg/5mg; 250mg/5ml	
Carbomer 980	Liquid eye gel 0.2%	10g tube; Single dose units	
Carmellose sodium (including with glycerol or with glycerol and castor oil)	Eye Drops	0.5%, 1%	
Carmellose	Single use eye drop	0.5%, 1%	Generic
Carteolol	Eye Drops	1%; 2%	
Carvedilol	Tablets	3.125mg; 6.25mg; 12.5mg; 25mg	Generic
Cefaclor	Tablets	375mg M.R.	Generic
Cefaclor	Suspension	125mg; 250mg per ml	
Cefalexin	Capsules	250mg; 500mg	Generic
Cefalexin	Suspension	125mg per 5ml; 250mg per 5ml	Generic
Cefixime	Tablet	200mg	
Cefotaxime	Injection	500mg; 2g	
Ceftazidime	Injection	500mg; 1g; 2g	
Ceftriaxone	Injection	250mg; 1g; 2g	
Cefuroxime	Injection	750mg; 250mg	
Celecoxib	Capsules	100mg; 200mg	Generic
Cetirizine	Oral Solution	5mg/5ml	Generic
Cetirizine	Tablets	10mg	Generic
Cetraben	Cream Ointment		
Chloral hydrate	Oral solution	500mg/5ml	
Chlorambucil	Tablets	2mg	
Chloramphenicol	Eye Ointment	1%	Generic
Chloramphenicol	Eye Drops	0.50%	Generic
Chloramphenicol	Minims	0.50%	
Chlordiazepoxide	Capsules	5mg; 10mg	Generic
Chlorhexidine	Solution	4% Solution in Emulsion Base	
Chlorhexidine	Mouthwash	0.20%	
Chlorhexidine	Topical irrigation	0.02%	
Chlorhexidine	Oral Spray		
Chlorhexidine/neomycin	Cream	0.1%/0.5%	Naseptin
Chlorphenamine	Oral solution	2mg per 5ml	
Chlorphenamine	Tablets	4mg	Generic
Chlorphenamine	Injection	10mg/ml	
Chlorpromazine	Injection	25mg per ml in 2ml	

Drug Name	Form	Strength	Other Information
		ampoules	
Chlorpromazine	Oral solution	100mg per 5ml	
Chlorpromazine	Oral solution	25mg per 5ml	
Chlorpromazine	Tablets	25mg; 50mg; 100mg	Generic
Chlortalidone	Tablet	50mg	
Choline salicylate		Oral dental gel	
Ciclosporin	Capsules	25mg; 50mg; 100mg	Shared care
Ciclosporin	Solution	100mg	
Cimetidine	Oral solution	200mg per 5ml	
Cimetidine	Tablets	200mg; 400mg; 800mg	Generic
Cinnarizine	Tablets	15mg	Generic
Ciprofloxacin	Tablets	250mg	Generic
Ciprofloxacin	Tablets	500mg	Generic
Ciprofloxacin	Tablets	750mg	
Ciprofloxacin	Ophthalmic solution	0.30%	
Ciprofloxacin	Suspension	250mg/5ml	
Citalopram	Tablets	10 mg; 20 mg; 40 mg	Generic
Citalopram	Oral Drops sugar free	40 mg/ml	Generic
Clarithromycin	Oral Suspension	125mg/5ml; 250mg/5ml	Generic
Clarithromycin	Tablets XL	500mg	
Clarithromycin	Tablets	250mg; 500mg	Generic
Clindamycin	Acne Solution		
Clindamycin	Cream	2%	
Clindamycin	Topical Lotion		
Clindamycin/tretinoin	Gel	10mg/250mcg per gram	
Clindamycin	Capsules	150mg	Generic
Clobazam	tablets	10mg	90 days, Generic
Clobetasol Propionate	Cream		
Clobetasol Propionate	Ointment		
Clobetasol Propionate	Scalp Lotion		
Clobetasone Butyrate	Cream		
Clobetasone Butyrate	Ointment		
Clomethiazole	Capsules	192mg	
Clomethiazole	Oral solution	250mg/5ml	
Clomipramine	Capsules	10mg; 25mg; 50mg	Generic
Clonazepam	Injection	1 mg/ml	
Clonazepam	Tablets	0.5mg; 2mg	90 days
Clonidine	Tablets	25mcg;	Generic
Clonidine	Tablets	0.1mg	
Clonidine	Injection	150 mcg/ ml	
Clopidogrel	Tablets	75mg	Generic/Shared care
Cloral betaine	Tablets	707mg	

Drug Name	Form	Strength	Other Information
Clotrimazole	Cream	1%	Generic
Clotrimazole	Cream HC		
Clotrimazole	Combi	500mg vaginal tablet + 2% cream	
Clotrimazole	Vaginal Tablets	100mg; 200mg; 500mg	Generic
Clotrimazole	Vaginal Cream	10%	
Clotrimazole	Ear Solution	1%	
Clotrimazole	Solution	1%-20 ml	
Co- danthrusate	Capsules	50/60	
Coal tar	Solution cutaneous emulsion	5%	Exorex brand
Coal Tar and Salicylic Acid	Ointment	B.N.F	
Co-amilofruse	Tablets	5mg/40mg	Generic
Co-amilofruse	Tablets	2.5/20	Generic
Co-amilozide	Tablets	5mg/50mg	Generic
Co-amilozide	Tablets	2.5/25	Generic
Co-amoxiclav	Tablets	250/125mg	Generic
Co-amoxiclav	Tablets	500/125mg	Generic
Co-amoxiclav	Oral Suspension sugar free	125/31	Generic
Co-amoxiclav	Oral Suspension sugar free	250/62	Generic
Co-amoxiclav	Suspension	400/57	
Co-amoxiclav	Injection	1.2g	
Co-beneldopa	Capsules	62.5mg; 125mg; 250mg	
Co-beneldopa	CR Capsules	125mg	
Co-beneldopa	Dispersible Tablets	62.5mg; 125mg	
Co-careldopa	Tablets	12.5/50; 10/100; 25/100; 25/250	
Co-careldopa	Tablets m/r	25/100; 50/200	
Co-Codamol	Tablets	30/500mg	Generic
Co-Codamol	Tablets	8/500mg	Generic
Co-Codamol	Tablets Effervescent	30/500; 8/500mg	Generic
Cocois	Scalp Ointment		
Co-cyprindiol Cyproterone/Ethinylloestradiol)	Tablets	2mg/35 mcg	Generic, 90-days
Co-danthramer	Suspension	25/ 200 in5ml;	
Co-danthramer	Strong suspension	75/1000 in 5ml	
Codeine	Linctus	B.N.F	
Codeine	Paediatric Linctus	B.N.F	
Codeine Phosphate	Tablets	15mg; 30mg; 60mg	Generic
Codeine Phosphate	CD Injection	60mg	
Co-dydramol	Tablets	10/500mg	Generic
Colchicine	Tablets B.P.	500mcg	Generic
Colecalciferol	Tablet	20mcg (800 units)	

Drug Name	Form	Strength	Other Information
Colecalciferol	Oral solution	25,000 units per 2.5mL	Thorens brand
Colestyramine	Sachets (and with Aspartame)	4g per sachet	
Co-phenotrope	Tablet	2.5/0.025	Generic
Copper T 380A®	Intrauterine contraceptive device		
Cotriamterzide	Tablets		
Co-trimoxazole	Tablets	480mg; 960mg	Generic
Co-trimoxazole	Oral Suspension	240mg/5ml, 480mg/5mL	Generic
Creon Micro	Granules		
Crotamiton	Lotion	10%	
Crotamiton	Cream	10%	
Cu-Safe® T300	Intrauterine contraceptive device		
Cyanocobalamin	Injection	1,000mcg per 1ml	
Cyclizine	Tablets	50mg	Generic
Cyclizine	Injection	50mg/1ml	
Cyclopentolate	Eye Drops	0.5%; 1%	
Cyclopentolate	Minims	0.5%; 1%	
Cyclophosphamide	Tablets	50mg	Shared care/Generic
CYCLOPROGYNOVA	Tablets	1mg; 2mg	90 days
Cyproterone	Tablets	50mg; 100mg	Generic
Dabigatran	Capsules	150mg ; 110mg	
Dalavit	Oral drops		
Danazol	Capsules	100mg; 200mg	
Dapagliflozin	Tablet	5mg, 10mg	90 days
Dapagliflozin/metformin	Tablet	5mg/850mg, 5mg/1g	90 days
Dapsone	Tablets B.P	50mg; 100mg	Generic
Demeclocycline	Capsules	150mg	
Denosumab	Pre-filled syringe	60 mg/ml	
DERMOL	Cream		
DERMOL 200	Shower Emollient		
DERMOL 500	Lotion		
DERMOL 600	Bath Emollient		
Desmopressin	Tablets	100 mcg; 200 mcg;	Generic
Desmopressin	Oral lyophilisate tablet	25mcg, 50mcg, 60mcg, 120mcg, 240mcg	
Desmopressin	Nasal Spray	10 mcg/dose	Generic
Desogestrel	Tablets	75mcg	90 days
Dexamethasone	Tablets	0.5mg; 2mg	Generic
Dexamethasone	Injection	3.3mg/mL	
Dexamethasone	Eye drops preservative-free	0.1% (0.4mL unit dose)	

Drug Name	Form	Strength	Other Information
Dexamethasone	Eye drops	0.1%	
Dexamethasone	Oral Solution	2mg/5ml	
Dexamethasone/ Hypromellose	Eye drops		
Dexamethasone/ Neomycin/Polymyxin B	Eye drops Eye ointment		
Dexamethasone/ Neomycin/Polymyxin B	Ear spray	0.1%/3250units/ml/2 %	
Dexamethasone/tobramycin	Eye drops	1mg/3mg per mL	
Diabact UBT	Tablets	<sup>13</sup> C-urea 50mg	
Diamorphine CD	Injection B.P	State the number of ampoules to be dispensed and amount of diamorphine in each.	<b>Generic</b>
Diazepam	Oral solution	2mg per 5ml	<b>Generic</b>
Diazepam	Tablets	2mg; 5mg	<b>Generic</b>
Diazepam	Rectal Tubes		
Diazepam	Injection	10mg/2ml	
Diclofenac Sodium	Capsules MR	100mg; 75mg	
Diclofenac Sodium	Dispersible Tablets	50mg	
Diclofenac Sodium	Gel	3%	
Diclofenac Sodium	Injection	25mg per ml	
Diclofenac Sodium	Suppositories	12.5mg; 25mg; 50mg; 100mg	
Diclofenac Sodium	Tablets	25mg; 50mg	<b>Generic</b>
Dicycloverine	Oral solution	10mg per 5ml	
Dicycloverine	Tablets	10mg	
Diethylstilboestrol	Tablets B. P	1mg; 5mg	
Diflucortolone	Cream	0.10%	
Diflucortolone	Oily cream	0.30%	
Diflucortolone	Ointment	0.30%	
Digoxin	Injection	0.5mg in 2ml	
Digoxin	Ampoules		
Digoxin	Tablets	0.0625mg; 0.125mg; 0.25mg	<b>Generic</b>
Digoxin	Elixir	0.05mg per ml	
Dihydrocodeine	Tablets	30mg	<b>Generic</b>
Dihydrocodeine	Tablets MR	60mg; 90mg; 120mg	
Dihydrocodeine	Oral solution	10mg/5ml	
Dihydrocodeine	Injection	CD 50mg/ml	
Diltiazem	Tablets	60mg	
Diltiazem	Retard Tablets	90mg; 120mg	
Diltiazem	LA Capsules	200mg; 300mg	
Dimeticone	Lotion	4%	
Dioralyte	Oral powder sachets		
Dioralyte Relief	Sachets		

Drug Name	Form	Strength	Other Information
<b>Diphtheria (low dose) and Tetanus Vaccine</b>	<i>Pre-filled syringe 0.5ml</i>		
DIPROBASE	<i>Cream</i>		
DIPROBASE	<i>Ointment</i>		
<b>Dipyridamole</b>	<i>Injection</i>	<i>5mg per ml</i>	
<b>Dipyridamole</b>	<i>Tablets</i>	<i>25mg; 100mg</i>	<b>Generic</b>
<b>Dipyridamole</b>	<i>Capsules MR</i>	<i>200mg</i>	
<b>Dipyridamole and Aspirin</b>	<i>Capsules MR</i>	<i>200/25</i>	
Disopyramide	<i>Capsules</i>	<i>100mg; 150mg</i>	
Disopyramide	<i>Modified-release tablet</i>	<i>250mg</i>	
Disopyramide	<i>Injection</i>	<i>50mg/5ml</i>	
<b>Disulfiram</b>	<i>Tablets</i>	<i>200mg</i>	
<b>Dithranol</b>	<i>Paste Strong B.P.</i>		
<b>Dithranol</b>	<i>Paste Weak B.P.</i>		
<b>Dithranol</b>	<i>Cream</i>	<i>0.1%; 0.25%; 0.5%; 1%; 2%</i>	
<b>Docusate sodium</b>	<i>Oral solution SF</i>	<i>50mg/5mL</i>	<b>Generic</b>
<b>Docusate sodium</b>	<i>Capsules</i>	<i>100mg</i>	
<b>Domperidone</b>	<i>Suspension</i>	<i>5mg per 5ml</i>	
<b>Domperidone</b>	<i>Tablets</i>	<i>10mg</i>	<b>Generic</b>
<b>Donepezil</b>	<i>Tablets</i>	<i>5mg; 10mg</i>	<b>Generic/Shared care</b>
<b>Dorzolamide</b>	<i>Eye drops</i>	<i>2%</i>	<b>Generic</b>
<b>Dorzolamide</b>	<i>Preservative-free eye drops</i>	<i>2%</i>	
<b>Dorzolamide/Timolol</b>	<i>Eye Drops</i>	<i>2%/0.5%</i>	<b>Generic</b>
<b>Dorzolamide/Timolol</b>	<i>Preservative-free eye drops</i>	<i>2%/0.5%</i>	
<b>Dosulepin</b>	<i>Capsules</i>	<i>25mg</i>	<b>Generic</b>
<b>Dosulepin</b>	<i>Tablets</i>	<i>75mg</i>	<b>Generic</b>
<b>Doublebase</b>	<i>Gel Emollient</i>		
<b>Doublebase</b>	<i>Shower Gel</i>		
<b>Doublebase</b>	<i>Emollient Wash gel</i>	<i>200g pump (containing isopropyl myristate 15% w/w, liquid paraffin 15% w/w)</i>	
<b>Doxazosin</b>	<i>Tablets</i>	<i>1mg; 2mg; 4mg</i>	<b>Generic</b>
<b>Doxepin</b>	<i>Capsules</i>	<i>25mg; 50mg</i>	
<b>Doxycycline Hyclate</b>	<i>Capsules</i>	<i>50mg; 100mg</i>	<b>Generic</b>
<b>Doxycycline</b>	<i>dispersible sugar free tablet</i>	<i>100mg</i>	Generic
<b>Dronedarone</b>	<i>Tablets</i>	<i>400mg</i>	<b>Shared care</b>
<b>Duac (benzoyl peroxide/clindamycin)</b>	<i>Gel</i>	<i>3%1%; 5%1%</i>	<b>All pack sizes</b>
<b>Duloxetine (as hydrochloride)</b>	<i>Capsules</i>	<i>30mg; 60mg</i>	<b>Generic</b>
DYAZIDE	<i>Tablets</i>		

Drug Name	Form	Strength	Other Information
E 45	<i>Cream</i>		
<b>Econazole</b>	<i>Combipack</i>		
<b>Econazole</b>	<i>Cream</i>	1%	
<b>Econazole</b>	<i>Single Dose Pessary</i>		
ELLEST	<i>Conti Duet</i>	1mg; 2mg	<b>90 days</b>
<b>Emla</b>	<i>Cream (and dressing)</i>	5g	
<b>Emollin</b>	<i>Aerosol</i>		
<b>Empagliflozin</b>	<i>Tablet</i>	10mg, 25mg	<b>90 days</b>
<b>Empagliflozin/metformin</b>	<i>Tablet</i>	5mg/1000mg, 12.5mg/1000mg, 5mg/850mg, 12.5mg/850mg	<b>90 days</b>
<b>Emulsifying</b>	<i>Ointment B.N.F</i>		
<b>Enalapril</b>	<i>Tablets</i>	2.5mg; 5mg; 10mg; 20mg	<b>Generic</b>
<b>Enoxaparin</b>	<i>Injection</i>	150mg/ml (1ml syringe)	
<b>Enoxaparin</b>	<i>Syringes</i>	20mg; 40mg; 60mg; 80mg; 100mg; 120mg doses	
<b>Entacapone</b>	<i>Tablets</i>	200mg	<b>Generic/ Shared care</b>
<b>Epaderm</b>	<i>Emulsifying Ointment; Cream</i>		
<b>Ephedrine</b>	<i>Nasal drops BNF</i>		
<b>Ephedrine</b>	<i>Tablets</i>	15mg	
<b>Ephedrine</b>	<i>Injection</i>	30mg/ml	
<b>Eplerenone</b>	<i>Tablet</i>	25mg; 50mg	<b>Generic Shared care</b>
<b>Ergocalciferol</b>	<i>Tablets Capsules</i>	250mcg; 1.25mg	
<b>Erythromycin</b>	<i>Tablets</i>	250mg; 500mg	<b>Generic</b>
<b>Erythromycin</b>	<i>Suspension</i>	125mg; 250mg; 500mg per 5ml	<b>Generic</b>
<b>Erythromycin</b>	<i>Capsules</i>	250mg	
<b>Erythromycin &amp; Zinc Acetate</b>	<i>Lotion</i>		
<b>Erythromycin 2% with Isotretinoin 0.05%</b>	<i>Gel</i>	2%/0.05%	
<b>Escitalopram</b>	<i>Tablets</i>	5mg, 10mg, 20mg	<b>Generic only</b>
<b>Estradiol</b>	<i>Implants</i>	25mg; 50mg	<b>90 day</b>
<b>Estradiol</b>	<i>Tablets</i>	1 mg; 2mg	<b>90 day</b>
<b>Estradiol</b>	<i>Transdermal</i>		<b>90 day</b>
<b>Estradiol</b>	<i>Transdermal with Transdermal progestogen</i>		<b>90 day</b>
<b>Estradiol</b>	<i>Transdermal with Oral progestogen</i>		<b>90 day</b>



Drug Name	Form	Strength	Other Information
Estradiol	<i>Gel</i>	0.06%	90 day
Estradiol	<i>10 mcg vaginal tablets</i>		90 day
Estradiol hemihydrate	vaginal delivery system	7.5micrograms/24hours	Reimburse as Estring 90 day
<b>Estradiol and Dydrogesterone</b>	<i>Tablets</i>	<i>1mg/10mg; 2mg/10mg; 1mg/5mg; 0.5mg/2.5mg</i>	90 day
<b>Estradiol and Dydrogesterone</b>	<i>Tablets</i>	<i>1/5mg</i>	90 day
<b>Estradiol and Medroxyprogesterone</b>	<i>Tablets</i>	<i>2mg/20mg</i>	90 day
<b>Estradiol and Medroxyprogesterone</b>	<i>Tablets</i>	<i>1/ 2.5; 1/5; 2/5</i>	90 day
<b>Estradiol and Norethisterone</b>	<i>Tablets</i>	<i>1mg/0.5mg; 1mg/1mg; 2mg/1mg</i>	90 day
<b>Estradiol and norgestrel</b>	<i>Tablets</i>	<i>2mg/500mcg/2mg</i>	90 days
<b>Estradiol hemihydrate/ nomegestrol acetate</b>	<i>Tablets</i>	<i>1.5mg/2.5mg</i>	90 days
<b>Estradiol valerate/Dienogest</b>	<i>Tablets</i>	<i>3mg; 2mg/2mg; 2mg/3mg; 1mg</i>	90 days
<b>Estriol</b>	<i>Cream</i>	<i>0.01%; 0.1%</i>	90 day
<b>Ethinylestradiol/ desogestrel</b>	<i>Tablets</i>	<i>20mcg/150mcg 30mcg/150mcg</i>	90 days
<b>Ethinylestradiol/ drospirenone</b>	<i>Tablets</i>	<i>30mcg/3mg</i>	90 days
<b>Ethinylestradiol/ gestodene</b>	<i>Tablets</i>	<i>20mcg/75mcg 30mcg/75mcg 30mcg/50mcg 40mcg/70mcg 30mcg/100mcg</i>	90 days
<b>Ethinylestradiol/ levonorgestrel</b>	<i>Tablets</i>	<i>30mcg/50mcg 30mcg/150mcg 40mcg/75mcg 30mcg/125mcg</i>	90 days
<b>Ethinylestradiol/ norelgestromin</b>	<i>Transdermal patch</i>	<b>33.9mcg/203mcg in 24 hours</b>	Evra, 90 day
<b>Ethinylestradiol/ norgestimate</b>	<i>Tablets</i>	<i>35mcg/250mcg</i>	90 days
<b>Ethinylestradiol/Etonogestrel</b>	<i>Vaginal ring</i>	15mcg/120mcg in 24 hours	Nuvaring
<b>Ethinylestradiol/norethisterone</b>	<i>Tablets</i>	<i>20mcg/1mg 30mcg/1.5mg 35mcg/500mcg 35mcg/750mcg 35mcg/1mg</i>	90 days
<b>Ethosuximide</b>	<i>Capsules</i>	<i>250mg</i>	90 days
<b>Ethosuximide</b>	<i>Oral solution</i>	<i>250mg per 5ml</i>	90 days
<b>Ethyl chloride</b>	<i>Spray</i>	<i>50ml</i>	
<b>Etonogestrel</b>	<i>Radiopaque flexible rod</i>	68mg	Nexplanon

Drug Name	Form	Strength	Other Information
<b>Evolocumab</b>	solution for injection pre-filled syringes/pre-filled disposable devices	140mg/mL	Shared care only
<b>Exemestane</b>	Tablets	25mg	Generic
<b>Exenatide</b>	Injection – prolonged release	2mg	Shared care, 90 days
<b>Exenatide</b>	Injection	5mcg/0.02mL, 10mcg/0.04mL	Shared care, 90 days
<b>Ezetimibe</b>	Tablets	10mg	
<b>Famciclovir</b>	Tablets	125mg; 250mg	
<b>Febuxostat</b>	Tablets	80mg, 120mg	
<b>Felodipine</b>	Tablets M. R.	2.5mg; 5mg; 10mg	
<b>Fenofibrate (micronised)</b>	Capsules	67mg; 200mg	Generic
<b>Fentanyl CD</b>	Transdermal patch	12mcg; 25mcg; 50mcg; 75mcg; 100mcg	
<b>Fentanyl CD</b>	Injection	50mcg/ml	
<b>FERROGRAD FOLIC</b>	Tablets		
<b>Ferrous Fumarate</b>	Tablets	210mg	
<b>Ferrous Fumarate</b>	Oral solution	140mg (45mg iron)/5ml	
<b>Ferrous Gluconate</b>	Tablets B. PC.	300mg	Generic
<b>Ferrous Sulphate</b>	Tablets B. P	200mg	Generic
<b>Fexofenadine</b>	Tablets	30mg; 120mg; 180mg	Generic
<b>Finasteride</b>	Tablets	5mg	Generic
<b>Flavoxate Hydrochloride</b>	Tablets	200mg	
<b>Flecainide</b>	Tablets	50mg; 100mg	Generic
<b>Flexi-T® + 380</b>	Intrauterine contraceptive device		
<b>Flexi-T® 300</b>	Intrauterine contraceptive device		
<b>Flucloxacillin</b>	Capsules	250mg; 500mg	Generic
<b>Flucloxacillin</b>	Injection	250mg; 500mg pdr in vials	
<b>Flucloxacillin</b>	Oral solution	125mg per 5ml	Generic
<b>Flucloxacillin</b>	Oral solution	250mg per 5ml	Generic
<b>Fluconazole</b>	Capsules	50mg; 150mg; 200mg	Generic
<b>Fluconazole</b>	Suspension	50mg/5ml; 200mg/5ml	
<b>Fludrocortisone Acetate</b>	Tablets	0.1mg	
<b>Fludroxycortide</b>	Cream	0.01%	
<b>Fludroxycortide</b>	Ointment	0.01%	
<b>Flumazenil</b>	Injection	100mcg/ml	
<b>Flumetasone/clioquinol</b>	Ear drops	0.02%/1%	Locorten vioform
<b>Fluocinolone</b>	Cream		
<b>Fluocinolone</b>	Gel		
<b>Fluocinolone</b>	Ointment		

Drug Name	Form	Strength	Other Information
Fluocinolone	<i>Cream</i>	<i>1 in 4 dilution</i>	
Fluocinolone	<i>Cream</i>	<i>1 in 10 dilution</i>	
Fluocinolone	<i>Ointment</i>	<i>1 in 4 dilution</i>	
Fluocortolone	<i>Cream</i>		
Fluocortolone	<i>Ointment</i>		
Fluorescein	<i>Minims</i>	<i>2%</i>	
Fluorescein	<i>Strips</i>	<i>1mg</i>	
Fluorometholone	<i>Eye drops</i>	<i>0.10%</i>	
Fluorouracil	<i>Cream</i>	<i>5%</i>	
Fluoxetine	<i>Oral solution</i>	<i>20mg/5ml</i>	<b>Generic</b>
Fluoxetine	<i>Capsules</i>	<i>20mg</i>	<b>Generic</b>
Flupentixol	<i>Tablets</i>	<i>0.5mg; 1mg</i>	
Flupentixol	<i>Injection (IM)</i>	<i>20mg/ml; 50mg/0.5ml; 100mg/1 ml; 200mg/ml</i>	
Fluphenazine	<i>Injection</i>	<i>25mg/ml; 50mg/0.5ml; 100mg/ml</i>	
Flurazepam	<i>Capsules</i>	<i>15mg; 30mg</i>	
Flurbiprofen	<i>Tablets</i>	<i>50mg; 100mg</i>	
Fluticasone	<i>Accuhaler</i>	<i>50mcg; 100mcg; 250mcg; 500mcg pack</i>	
Fluticasone	<i>Aerosol Inhaler</i>	<i>50mcg; 125mcg; 250mcg</i>	<b>Generic</b>
Fluticasone	<i>Nebules</i>	<i>0.5mg/2ml; 2mg/2ml</i>	
Fluticasone	<i>Nasal drops</i>	<i>400 mcg/unit dose</i>	
Fluticasone / Salmeterol	<i>Accuhaler</i>	<i>100; 250; 500 mcg</i>	
Fluticasone / Salmeterol	<i>Metered Dose Inhaler</i>	<i>50; 125; 250mcg</i>	
Fluticasone Furoate	<i>Actuation nasal spray</i>	<i>27.5 mcg</i>	
Fluticasone/Formoterol (Flutiform)	<i>Aerosol Inhaler</i>	<i>50/5mcg; 125/5mcg; 250/10mcg (120 dose unit inhaler)</i>	<b>Brand Specific Flutiform</b>
Flutiform (fluticasone/formoterol)	<i>Aerosol Inhaler</i>	<i>50/5mcg; 125/5mcg; 250/10mcg (120 dose unit inhaler)</i>	<b>Brand Specific Flutiform</b>
Fluticasone furoate/vilanterol (brand name Relvar Ellipta)	<i>Dry powder inhaler</i>	<i>92mcg/22mcg, 184mcg/22mcg</i>	
Fluticasone + umeclidinium + vilanterol	<i>dry powder inhaler</i>	<i>92mcg/55mcg/22mcg per dose</i>	<b>Trelegy Ellipta</b>
Fluvastatin	<i>Capsules</i>	<i>20mg; 40mg;</i>	<b>Generic</b>
Fluvastatin	<i>Tablets MR</i>	<i>80mg</i>	
Fluvoxamine	<i>Tablets</i>	<i>50mg; 100mg</i>	
Folic Acid	<i>Tablets B.P.</i>	<i>5mg</i>	<b>Generic</b>
Folic Acid	<i>Liquid</i>	<i>2.5mg/5ml</i>	

Drug Name	Form	Strength	Other Information
Formoterol	Turbohaler	6mcg; 12mcg	
Formoterol	CFC Free MDI	12mcg	
Formoterol/budesonide	Dry powder inhaler	100; 200mcg; 400mcg	Symbicort Turbohaler
Formoterol/budesonide	Dry powder inhaler	160mcg/4.5mcg, 320mcg/9mcg	DuoResp Spiromax
Formoterol/fluticasone (Flutiform)	Aerosol Inhaler	50/5mcg; 125/5mcg; 250/10mcg (120 dose unit inhaler)	<b>Brand Specific Flutiform</b>
Formoterol fumarate with beclometasone dipropionate with	metered-dose aerosol inhaler; dry powder inhaler	100mcg/6mcg, 200mcg/6mcg per dose	<b>Fostair, Fostair Nexthaler</b>
Fosinopril	Tablets	10mg; 20mg	<b>Generic</b>
Frovatriptan	Tablets	2.5 mg	<b>Generic</b>
FUCIBET	Cream		
Furosemide	Tablets	20mg; 40mg	<b>Generic</b>
Furosemide	Tablets	500mg	<b>Generic</b>
Furosemide	Liquid	40mg/5ml; 1mg/ml	<b>Generic</b>
Furosemide	Injection	20mg/2ml; 250mg/25ml	<b>Generic</b>
Fusidic Acid	Eye Drops	1%	
Gabapentin	Capsules	100mg; 300mg; 400mg	<b>Generic</b>
Galantamine	Capsules M/R	8mg; 16mg; 24mg	<b>Generic/Shared care</b>
GAVISCON	Liquid		
GAVISCON	Paediatric Powder	2g Sachets	
GAVISCON ADVANCE	Liquid		
GAVISCON ADVANCE	Tablets		
Gemfibrozil	Capsules	300mg	<b>Generic</b>
Gentamicin	Ear/Eye Drops	0.30%	
Gentamicin	Ear Drops with Hydrocortisone		
Glandosane	Aerosol spray		<b>ACBS indications only</b>
Glibenclamide	Tablets	5mg; 2.5mg	<b>Generic/90 days</b>
Gliclazide	Tablets	40mg, 80mg	<b>Generic/90 days</b>
GLUCAGEN	Injection Kit	1mg	<b>90 days</b>
Glucose	Infusion	5% all volumes; 10% - 500ml; 20% - 500ml; 50% - 500ml	
Glucose	Injection	25%-10ml; 50%-50ml	
Glutaraldehyde	Application	10% -10ml	
Glycerol	Suppositories	1g; 2g; 4g	
Glyceryl Trinitrate	Tablets B. P	0.3mg; 0.5mg; 0.6mg	<b>Generic</b>
Glyceryl Trinitrate	Spray		<b>Generic</b>
Glyceryl Trinitrate	Rectal Ointment	0.40%	
Glyceryl Trinitrate	Infusion	50mg/10ml	

Drug Name	Form	Strength	Other Information
<b>Glyceryl Trinitrate (GTN)</b>	<i>Patch</i>	<i>5mg/24 hours; 10mg/24 hours</i>	
<b>Glycopyrronium bromide</b>	<b>capsules for inhalation using SeeBri Breezhaler</b>	<b>55 micrograms</b>	
<b>Glycopyrronium bromide/indacaterol maleate</b>	<b>capsules for inhalation via the Ultibro Breezhaler device</b>	<b>85mcg/54mcg</b>	
<b>Glycopyrronium bromide</b>	<i>Injection</i>	<i>200 mcg/ml 1mL, 3mL amps (open order)</i>	
<b>Goserelin</b>	<i>Implant</i>	<i>3.6mg; 10.8mg</i>	
<b>Griseofulvin</b>	<i>Suspension</i>	<i>125mg/5ml</i>	
<b>GyneFix®</b>	<i>Intrauterine contraceptive device</i>		
<b>Haloperidol</b>	<i>Capsules</i>	<i>0.5mg</i>	<b>Generic</b>
<b>Haloperidol</b>	<i>Injection</i>	<i>5mg per ml</i>	
<b>Haloperidol</b>	<i>Tablets</i>	<i>1.5mg; 5mg; 10mg</i>	<b>Generic</b>
<b>Haloperidol</b>	<i>Oral liquid</i>	<i>2mg/ml</i>	
<b>Haloperidol</b>	<i>Injection (IM)</i>	<i>100mg/ml</i>	
<i>Helicobacter test INFAI (brand only)</i>			
<b>Heparin Calcium</b>	<i>Injection</i>	<i>5000 i.u./0.2ml</i>	
<b>Heparin Sodium</b>	<i>Injection (multi-dose)</i>	<i>1,000; 5,000; All amp sizes 25,000 units in 1ml</i>	
<b>Hepatitis B vaccine</b>	<i>Injection</i>	<i>10mcg/0.5mL 10mcg/1mL; 20 mcg/1mL</i>	
<b>Hexetidine</b>	<i>Solution</i>		
<b>Hyaluronidase</b>	<i>Injection</i>	<i>1500 units</i>	
<b>Hydralazine</b>	<i>Tablets</i>	<i>25mg, 50mg</i>	<b>Generic</b>
<b>Hydrocortisone</b>	<i>Pellets</i>	<i>2.5mg</i>	
<b>Hydrocortisone</b>	<i>Cream and Ointment</i>	<i>0.5%; 1.0%; 2.5%</i>	<b>Generic</b>
<b>Hydrocortisone</b>	<i>Foam</i>		
<b>Hydrocortisone</b>	<i>Injection</i>	<i>100mg</i>	
<b>Hydrocortisone</b>	<i>Injection</i>	<i>100mg/ml</i>	
<b>Hydrocortisone</b>	<i>Tablets</i>	<i>10mg; 20mg</i>	<b>Generic</b>
<b>Hydrocortisone</b>	<i>Suspension for injection</i>	<i>25mg/ml</i>	
<b>Hydrocortisone-17-Butyrate</b>	<i>Cream</i>		
<b>Hydrocortisone-17-Butyrate</b>	<i>Ointment</i>		
<b>Hydrocortisone-17-Butyrate</b>	<i>Lipocream</i>		
<b>Hydrocortisone-17-Butyrate</b>	<i>Scalp Lotion</i>		
<b>Hydrogen peroxide</b>	<i>Cream</i>	<i>1%</i>	
<b>Hydrous Ointment BP</b>			

Drug Name	Form	Strength	Other Information
Hydroxocobalamin	<i>Injection</i>	1,000mcg per 1ml ampoule	<b>Generic</b>
Hydroxychloroquine	<i>Tablets</i>	200mg	<b>Generic</b>
Hydroxyzine	<i>Tablets</i>	10mg; 25mg	
Hyoscine Butylbromide	<i>Tablets</i>	10mg;	
Hyoscine Butylbromide	<i>Injection</i>	20mg/ml	
Hyoscine Hydrobromide	<i>Injection</i>	400mcg; 600mcg	
Hyoscine Hydrobromide	<i>Tablets</i>	300mcg	
Hyoscine Hydrobromide	<i>Patch</i>	1mg/72 hours	<b>For palliative care only</b>
Hypromellose	<i>Eye drops Preservative free eye drops</i>	0.3%; 0.5% 1.0% 0.3%	<b>Generic</b>
Ibandronic Acid	<i>Tablets</i>	150mg	<b>Generic</b>
Ibuprofen	<i>Suspension Sugar Free</i>	100mg/5ml	<b>Generic</b>
Ibuprofen	<i>Tablets</i>	200mg; 400mg; 600mg	<b>Generic</b>
Ibuprofen	<i>Tablets M. R.</i>	800mg	
Ibuprofen	<i>Gel</i>	5%, 10%	<b>Generic Open Order</b>
Ichthammol	<i>Ointment</i>		
Imipramine	<i>Tablets</i>	10mg; 25mg	<b>Generic</b>
Indacaterol maleate/glycopyrronium bromide	<b>capsules for inhalation via the Ultibro Breezhaler device</b>	85mcg/54mcg	
Indacaterol Dry Powder	<i>Capsules</i>	150mcg; 300mcg	<b>Open Order</b>
Indapamide	<i>Tablets</i>	2.5mg	<b>Generic</b>
Indapamide	<i>Tablets M/R</i>	1.5mg	
Indometacin	<i>Capsules</i>	25mg; 50mg	<b>Generic</b>
Indometacin	<i>Suppositories</i>	100mg per suppository	<b>Generic</b>
Indometacin	<i>Capsules m/r</i>	75mg	<b>Generic</b>
Instillagel	<i>Syringe</i>	6ml & 11ml	
<b>INSULIN PREPARATIONS</b>	<i>All preparations</i>		<b>90 days</b>
Insulin degludec/liraglutide	<i>Solution for injection pre-filled pen</i>	100IU/3.6mg per mL	<b>90 days</b>
Intrauterine contraceptive device			Ancora® 375 Ag Ancora® 375 Cu Copper T 380A® Cu-Safe® T300 Flexi-T® 300 Flexi-T® + 380 GyneFix® Load® 375 Mini TT 380® Slimline Multiload® Cu375 Multi-Safe® 375 Multi-Safe® 375 Short Stem Neo-Safe® T380

Drug Name	Form	Strength	Other Information
			Novaplus T 380® Ag Novaplus T 380® Cu Nova-T® 380 T-Safe® 380A QuickLoad TT 380® Slimline UT 380 Short® UT 380 Standard®
Iodine	<i>Solution B. P</i>		
Ipratropium Bromide	<i>Aerosol Inhaler</i>	20mcg	
Ipratropium Bromide	<i>Solution</i>	0.25mg per ml (1 and 2ml vials)	<b>Generic</b>
Ipratropium Bromide	<i>Aqueous Nasal spray</i>	0.03% 21mcg	
Irbesartan	<i>Tablets</i>	75mg; 150mg; 300mg	<b>Generic</b>
Iron Dextran	<i>Injection</i>		
Iron Sucrose	<i>Injection</i>	100mg/5ml	
ISOPTO PREPARATIONS	<i>Alkaline</i>	1% Hypromellose	
ISOPTO PREPARATIONS	<i>Plain</i>	Eye Drops 0.5% Hypromellose	
Isosorbide Dinitrate	<i>Tablets</i>	10mg; 20mg	<b>Generic</b>
Isosorbide Mononitrate	<i>Capsules MR</i>	25mg; 40mg; 60mg	
Isosorbide Mononitrate	<i>Tablets</i>	10mg; 20mg; 40mg	<b>Generic</b>
Isosorbide Mononitrate	<i>Tablets S. R.</i>	40mg	
Isotretinoin	<i>Gel</i>	0.05%	
Isotretinoin 0.05% with Erythromycin 2%	<i>Gel</i>	0.05%/2%	
Ispaghula Husk	<i>Granules</i>	Single Dose Sachets	
Itraconazole	<i>Capsules</i>	100mg (including pulse therapy)	<b>Generic</b>
Itraconazole	<i>Oral Liquid</i>	50mg/5ml	
Ivabradine	<i>Tablets</i>	5mg; 7.5mg	<b>Generic</b>
Ketoconazole	<i>Cream</i>	2%	
Ketoconazole	<i>Shampoo</i>	2%	
Ketoprofen	<i>Capsules</i>	50mg	
Ketoprofen	<i>S.R. Capsules</i>	100mg; 200mg	<b>Generic</b>
Ketoprofen	<i>Gel</i>	50g	<b>Generic</b>
Ketovite	<i>Tablets</i>		
Ketovite	<i>Liquid</i>		
Klean-Prep	<i>Sachets</i>		
Labetalol	<i>Tablets</i>	100mg; 200mg, 400mg	<b>Generic</b>
Labetalol	<i>Injection</i>	100mg/20ml	
Lactulose	<i>Oral solution</i>	3.1g - 3.7g per 5ml	<b>Generic</b>
Lamotrigine	<i>Tablets</i>	25; 50; 100; 200mg	<b>90 days</b>
Lamotrigine	<i>Dispersible Tablets</i>	2; 5; 25; 100mg	<b>90 days</b>
Lansoprazole	<i>Capsules</i>	15mg; 30mg	<b>Generic</b>
Lansoprazole	<i>Orodispersible Tablets</i>	15mg; 30mg	<b>Generic</b>
Latanoprost	<i>Eye drops</i>		<b>Generic</b>

Drug Name	Form	Strength	Other Information
Latanoprost (Monoprost)	Single use eye drops	50mcg/ml	
Latanoprost/Timolol	Eye Drops	50mcg/5mg per ml	Generic
Lercanidipine Hydrochloride	Tablets	10mg; 20mg	Generic
Letrozole	Tablets	2.5mg	Generic
Levetiracetam	Tablets	250mg; 500mg; 750mg	90 days
Levetiracetam	Oral solution	500mg/5ml	90 days
Levetiracetam	Injection	500mg/5mL	For use in accordance with palliative care guidelines only
Levobunolol	Eye drops	0.5%	
Levobunolol with polyvinyl alcohol	Preservative-free eye drops	0.5%	
Levobupivacaine	Injection	0.25%; 0.5%; 0.75%	
Levodopa/carbidopa/entacapone	Tablets	50mg/12.5mg/200mg; 75/18.75/200mg; 100mg/25mg/200mg; 125/31.75/200mg; 150mg/37.5mg/200mg; 175mg/43.75mg/200mg; 200mg/50mg/200mg	All Shared care
Levomepromazine	Tablets	25mg	
Levomepromazine	Injection	25mg per ml	
Levonorgestrel	Tablets	1.5mg	
Levonorgestrel	Tablets	30mcg	90 days
Levonorgestrel	Intra-uterine system	20 mcg/24 hours	Mirena
Levonorgestrel	Intrauterine device	13.5mg	Jaydess
Levothyroxine Sodium	Tablets	25mcg; 50mcg; 75mcg; 100mcg	Generic/ 90 days
Lidocaine	Injection	0.5%; 1%; 2% plain	
Lidocaine	Injection with Adrenaline	0.5%; 1%; 2%	
Lidocaine	Gel	2%	
Lidocaine	Ointment	5%	
Lidocaine	Cream	4%	
Lidocaine/Phenylephrine	Nasal Spray	5%	
Linagliptin	Tablet	5mg	90 days
Linagliptin/metformin	Tablet	2.5mg/850mg; 2.5mg/1000mg	90 days
Liothyronine	Tablets	20mcg	90 days
Liraglutide/Insulin degludec	Solution for injection pre-filled pen	3.6mg/100IU	90 days
Liquid Paraffin	Eye Ointment		
Liquifilm Tears (preservative free)	Eye drops	Polyvinyl alcohol 1.4%, Povidone 0.6%	



Drug Name	Form	Strength	Other Information
		<i>per 0.4mL unit dose</i>	
<b>Liraglutide</b>	<i>Injection (6mg/ml)</i>	<i>2x3mL pre-filled pen, 3x3mL pre-filled pen</i>	<b>90 days</b>
<b>Lisinopril</b>	<i>Tablets</i>	<i>2.5mg; 5mg; 10mg; 20mg</i>	<b>Generic</b>
<b>Lithium Carbonate</b>	<i>Tablets</i>	<i>250mg</i>	<b>Shared care</b>
<b>Lithium Carbonate</b>	<i>Tablets m/r</i>	<i>200mg; 400mg; 450mg</i>	
<b>Lithium Citrate</b>	<i>Liquid</i>	<i>400mg (equivalent to 200mg/5ml Lithium carbonate)</i>	<b>Shared care</b>
<b>Load® 375</b>	<i>Intrauterine contraceptive device</i>		
<b>Lofepamine</b>	<i>Tablet</i>	<i>70mg</i>	<b>Generic</b>
<b>Lofepamine</b>	<i>Oral solution</i>	<i>70mg/5ml</i>	
<b>Lofexidine</b>	<i>Tablets</i>	<i>200mcg</i>	<b>Requires endorsement by Alcohol and Drug Service</b>
<b>Loperamide</b>	<i>Capsules</i>	<i>2mg</i>	<b>Generic</b>
<b>Loperamide</b>	<i>Oral solution</i>	<i>1 mg per 5ml</i>	
<b>Loratadine</b>	<i>Oral solution</i>	<i>5mg/5ml</i>	<b>Generic</b>
<b>Loratadine</b>	<i>Tablets</i>	<i>10mg</i>	<b>Generic</b>
<b>Lorazepam</b>	<i>Tablets</i>	<i>1mg</i>	<b>Generic</b>
<b>Lorazepam</b>	<i>Injection</i>	<i>4mg/ml</i>	
<b>Losartan</b>	<i>Tablets</i>	<i>25mg; 50mg; 100mg</i>	<b>Generic</b>
<b>Lymecycline</b>	<i>Capsules</i>	<i>408mg</i>	<b>Generic</b>
<b>Macrogol compound oral powder</b>	<b>Oral powder NPF sugar free</b>	<b>Sachets</b>	<b>Generic</b>
<b>Magnesium hydroxide mixture BP</b>	<i>Aqueous suspension</i>		
<b>Magnesium Sulphate</b>	<i>Paste</i>	<i>B.N.F</i>	
<b>Magnesium Sulphate</b>	<i>Injection</i>	<i>50%, 1g in 2ml</i>	
<b>Magnesium Sulphate</b>	<i>BPC Mixture</i>	<i>4g/10ml</i>	
<b>Malathion</b>	<i>Aqueous Liquid</i>		
<b>Measles, mumps, rubella</b>	<i>Injection</i>		<b>For 'catch up' immunisation</b>
<b>Mebendazole</b>	<i>Tablets</i>	<i>100mg</i>	
<b>Mebendazole</b>	<i>Suspension</i>	<i>100mg/5ml</i>	
<b>Mebeverine</b>	<i>Capsules MR</i>	<i>200mg</i>	
<b>Mebeverine</b>	<i>Tablets</i>	<i>135mg</i>	<b>Generic</b>
<b>Mebeverine</b>	<i>Liquid Sugar Free</i>		
<b>Medroxyprogesterone</b>	<i>Tablets</i>	<i>200mg</i>	
<b>Medroxyprogesterone</b>	<i>Pre-filled syringe, vial</i>	<i>150mcg/mL</i>	<b>Depo-Provera</b>
<b>Medroxyprogesterone Acetate</b>	<i>Tablets</i>	<i>5mg; 10mg</i>	
<b>Medroxyprogesterone acetate</b>	<i>Prefilled device</i>	<i>104 mg/0.65 mL</i>	<b>Sayana Press</b>

Drug Name	Form	Strength	Other Information
Mefenamic Acid	Capsules	250mg	Generic
Mefenamic Acid	Tablets Forte	500mg	Generic
Megestrol	Tablets	160mg	
Meloxicam	Tablets	7.5mg; 15mg	Generic
Memantine	Tablets	10mg, 20mg	Generic Shared care
Memantine	Oral drops	10mg/g	
Menadiol	Tablets	10mg	
Menthol	in aqueous cream	0.5%; 1%; 2%	Generic
Menthol B.P.			
Mercaptopurine	Tablets	50mg	Shared care
Mesalazine	Tablets MR	400mg; 800mg	
Mesalazine	Tablets MR	500mg; 1g	
Mesalazine	Suppositories	500mg	
Mesalazine	Granules m/r	1g; 2g sachet (Open order)	
Mesalazine	Gastro-resistant modified-release tablets	1.2g	
Mesalazine	Foam enema	1g per application	
Mesalazine	Enema	2g	
Mestranol/ norethisterone	Tablets	50mcg/1mg	90 days
Metformin	Tablets	500mg; 850mg	Generic/ 90 days
Metformin	M/r tablets	500mg, 750mg, 1g	90-day
Metformin	oral powder	500 mg/sachet, 1g/sachet	90 days
Metformin/canagliflozin	Tablet	850mg/50mg, 1g/50mg	90 days
Metformin/dapagliflozin	Tablet	850mg/5mg, 1g/5mg	90 days
Metformin/empagliflozin	Tablet	5mg/1000mg, 12.5mg/1000mg, 5mg/850mg, 12.5mg/850mg	90 days
Metformin/linagliptin	Tablet	850mg/2.5mg; 1000mg/2.5mg	90 days
Metformin/pioglitazone	Tablets	850mg/15mg	90 days
Methenamine hippurate (hexamine hippurate)	Tablet	1g	
Methotrexate	Tablets	2.5mg	Generic/ Shared care
Methotrexate	Pre-filled Pen injection device	All strengths brand Metoject	Shared care
Methyl Salicylate	Ointment	B.P	
Methyldopa	Tablets	125mg; 250mg; 500mg	
Methylprednisolone	Injection	40mg per ml	
Methylprednisolone	Pre-filled syringe		
Methylprednisolone	Injection with Lidocaine	40mg per ml	

Drug Name	Form	Strength	Other Information
Methylprednisolone sodium succinate	Tablets	100mg	
Methylprednisolone sodium succinate	Injection	125mg; 500mg; 1g	
Metoclopramide	Injection	10mg per 2ml ampoule	
Metoclopramide	Oral solution (sugar free)	5mg/ml	Generic
Metoclopramide	Tablets	10mg	Generic
Metoprolol Tartate	Tablets	50mg; 100mg	Generic
Metronidazole	Tablets	200mg; 400mg	Generic
Metronidazole	Suspension	200mg per 5ml	
Metronidazole	Gel	0.8% - 30g 0.75% - 40g	
Metronidazole	Cream	0.75% - 30g	
Metronidazole	Suppositories	500mg; 1g	
Metronidazole	Infusion	500mg/100ml	
Mianserin Hydrochloride	Tablets	10mg, 30mg	Generic
Miconazole	Cream	2%	
Miconazole	Oral Gel	25mg per ml	
Miconazole	Cream with Hydrocortisone		
Miconazole	Ointment with Hydrocortisone		
Miconazole	Spray Powder		
Microenemas	5ml disposable enemas		
Midazolam	Injection	5mg/ml	
Midazolam	oromucosal solution (Buccolam)	2.5mg, 5mg, 7.5mg, 10mg in pre-filled syringe	For use in palliative care (unlicensed indication) and the treatment for prolonged, acute, convulsive seizures in children and adolescents (from three months to <18 years)
Mini TT 380® Slimline	Intrauterine contraceptive device		
Minocycline	Tablets	50mg; 100mg	Generic
Minocycline	Capsules MR	100mg	
Minoxidil	Tablets	5mg	
Mirabegron	Tablets m/r	25mg; 50mg	
Mirtazapine	Tablets	15mg; 30mg; 45mg	Generic
Mirtazapine	Oro-dispersible tablets	15mg; 30 mg; 45mg	Generic
Misoprostol	Tablets	200mcg	
Misoprostol/Diclofenac	Tablets	200mcg/50mg	
Moclobemide	Tablets	150mg	
Moclobemide	Tablets	300mg	
Mometasone Furoate	Cream, ointment	0.1%	Generic

Drug Name	Form	Strength	Other Information
Mometasone	Nasal Spray	50mcg/spray	Generic
Montelukast	Tablets chewable	4mg; 5mg	Generic
Montelukast	Tablets	10mg	Generic
Montelukast	Granules (as sodium salt)	4mg sachets	Generic
Morphine Sulphate	CD Injection	10mg; 15mg; 20mg; 30mg per ml	
Morphine Sulphate	CD Suppositories	15mg; 30mg per suppository	
Morphine Sulphate	CD Tablets S.R	5mg; 10mg; 15mg; 30mg; 60mg; 100mg; 200mg	Generic
Morphine Sulphate	Oral Solution	10mg / 5ml	Generic
Morphine Sulphate	CD Oral Solution Concentrate	100mg/5ml	
Morphine Sulphate	CD Tablets	10mg; 20mg; 50mg	
Morphine Sulphate	CD Suspension	20mg/ml	
Morphine Sulphate	CD Suspension M/R	All strengths	
Mouthwash Solution	Tablets		
Movicol Half Movicol Paediatric	Oral powder	Sachets	
Mucin (Artificial Saliva)	Lozenges		
Mucin (Artificial Saliva)	Spray (refill not allowed)		
Multiload® Cu375	Intrauterine contraceptive device		
Multi-Safe® 375	Intrauterine contraceptive device		
Multi-Safe® 375 ShortStem	Intrauterine contraceptive device		
Multivitamin	Oral drops		
Mycophenolate mofetil	Capsule	250mg,	Shared care
Mycophenolate mofetil	Tablet	500mg,	
Mycophenolate mofetil	Oral suspension	1g/5ml	
Mycophenolic Acid	e/c Tablets	180mg; 360mg	Shared care
Nabumetone	Tablets	500mg	
Naftidrofuryl	Capsules	100mg	Generic
Nalmefene	Tablets	18mg	A&DS
Naloxone	Injection	400 mcg/ml	
Naltrexone	Tablets	50mg	Requires endorsement by Alcohol and Drug Service

Drug Name	Form	Strength	Other Information
Naproxen	Tablets	250mg; 500mg	Generic
Naratriptan	Tablets	2.5mg	Generic
Naseptin	Cream	0.1%/0.5%	
Nedocromil Sodium	Eye drops	2%	
Nefopam	Tablets	30mg	Generic
Neo-Safe® T380	Intrauterine contraceptive device		
Neostigmine	Tablets	15mg	
Neostigmine	Injection	2.5mg/ml	
Nicorandil	Tablets	10mg; 20mg	Generic
Nifedipine	Capsules	5mg; 10mg	Generic
Nifedipine	Retard Tablets	10mg; 20mg	
Nifedipine	Tablets L.A.	20mg; 30mg; 60mg	
Nimodipine	Tablets	30mg	
Nimodipine	Injection	10mg/50ml	
Nitrazepam	Tablets	5mg	Generic
Nitrofurantoin	Capsules MR	100mg	
Nitrofurantoin	Tablets	50mg; 100mg	Generic
Nitrofurantoin	Suspension	25mg/5ml	
Norethisterone	Tablets	1mg; 5mg	Generic
Norethisterone	Tablets	350mcg	90 days
Norethisterone enantate	Amp	200mg/mL	Noristerat
Nortriptyline	Tablets	10mg, 25mg	Generic
Novaplus T 380® Ag	Intrauterine contraceptive device		
Novaplus T 380® Cu	Intrauterine contraceptive device		
Nova-T® 380	Intrauterine contraceptive device		
Nystatin/chlorhexidine	Ointment, Cream	100.000 units per gram/1%	
Nystatin/Chlorhexidine/Hydrocortisone	Cream	100,000unitsper gram/1%/0.5%	
Nystatin Oral	Sugar Free Suspension	100,000 units per ml	Generic
Nystatin Oral	Suspension	100,000 units per ml	
Oestrogens conjugated	Tablets	0.3mg; 0.625mg; 1.25mg	90 days
Oestrogens conjugated/medroxyprogesterone	M/R Tablets	0.3mg/1.5mg	90 days
Ofloxacin	Tablets	200mg; 400mg	Generic

Drug Name	Form	Strength	Other Information
Oilatum	<i>Emollient</i>		
Oilatum Junior Bath Additive	<i>Emollient</i>		
Oilatum	<i>Cream</i>		
Oilatum Plus			
Oily Cream		<i>B.N.F</i>	
Olanzapine	<i>Tablets</i>	<i>2.5mg; 5mg; 7.5mg; 10mg; 15mg; 20mg</i>	<b>Generic/ Shared care</b>
Olanzapine	<i>Dispersible Tablets</i>	<i>5mg; 10mg; 15mg; 20mg</i>	<b>Generic</b>
Olodaterol/tiotropium	<i>pressurised inhaler</i>	<i>2.5mcg/2.5mcg</i>	Spiolto Respimat
Olopatadine	<i>Eye drops</i>	<i>0.1%</i>	
Olsalazine	<i>Capsules</i>	<i>250mg</i>	
Omeprazole	<i>Capsules Orodispersible tablet</i>	<i>10mg; 20mg 10mg</i>	<b>Generic Use in children only</b>
Ondansetron	<i>Tablets</i>	<i>4mg, 8mg</i>	<b>Generic / Short term use only</b>
Ondansetron	<i>Injection</i>	<i>4mg/2ml; 8mg/4ml</i>	<b>Short term use only</b>
Ondansetron	<i>Oral lyophilisates</i>	<i>4mg; 8mg</i>	
Ondansetron	<i>Oral solution</i>	<i>4mg/5ml</i>	
Ondansetron	<i>Suppositories</i>	<i>16mg</i>	
Orphenadrine	<i>Tablets</i>	<i>50mg</i>	
Orphenadrine	<i>Oral solution</i>	<i>50mg/5ml</i>	
Oseltamivir	<i>Capsules</i>	<i>30mg, 45mg, 75mg</i>	<b>May only be prescribed during influenza epidemic as notified by the Consultant Microbiologist</b>
Oseltamivir	<i>Oral suspension sugar free Oral solution sugar free</i>	<i>6mg/mL 15mg/mL</i>	<b>May only be prescribed during influenza epidemic as notified by the Consultant Microbiologist</b>
Otrivine-Antistin	<i>Eye drop</i>	<i>0.5%/0.05%</i>	
Oxazepam	<i>Tablets</i>	<i>10mg; 15mg</i>	<b>Generic</b>
Oxcarbazepine	<i>Tablets</i>	<i>300mg</i>	
Oxerutins	<i>Capsules</i>	<i>250mg</i>	
Oxprenolol	<i>Tablets</i>	<i>20mg; 40mg; 80mg</i>	
Oxprenolol	<i>Tablets S.R.</i>	<i>160mg</i>	
Oxybutynin	<i>Tablets</i>	<i>2.5mg; 5mg</i>	<b>Generic</b>
Oxybutynin	<i>Tablets MR</i>	<i>5mg; 10mg</i>	
Oxybutynin	<i>Elixir</i>	<i>2.5mg/5ml</i>	
Oxybutynin	<i>Transdermal patch</i>	<i>3.9mg/24h</i>	
<b>OXYCODONE / NALOXONE</b>	<i>Tablets mr</i>	<i>5/2.5mg; 10/5mg; 20/10mg; 40/20mg</i>	

Drug Name	Form	Strength	Other Information
Oxycodone CD	Capsules	5mg; 10mg; 20mg	Generic
Oxycodone CD	Liquid	5mg/5ml; 10mg/1ml	
Oxycodone CD	Tablets MR	5mg, 10mg, 20mg, 30mg, 40mg, 80mg	Generic
Oxycodone hydrochloride CD	Injection	10 mg/ml – 1ml, 2mL amp; 50mg/mL – 1mL amp	
Oxytetracycline	Tablets	250mg	Generic
Pancreatin	Capsules	430 BP units	
Pancreatin	Capsules	125mg	
Pancreatin	Powder	1400 BP units	
Pancreatin	Tablets	110 BP units	
Pancreatin	Tablets forte	330 BP units	
Pancreatin	Capsules	10,000; 25,000; 40,000	
Pancreatin	Granules		
Pantoprazole	Tablets e/c	20mg; 40mg	Generic
Pantoprazole	Injection	40mg	
Paracetamol	Paediatric Elixir BP1988		
Paracetamol	Tablets BP	500mg	Generic
Paracetamol	Sugar Free Paediatric Suspension	120mg per 5ml	
Paracetamol	Sugar Free Oral Suspension	250mg per 5ml	Generic
Paracetamol	Soluble Tablets	500mg	Generic
Paracetamol	Suppositories	120mg; 125mg; 240mg; 500mg	
Paraffin	Ointment	B.P.	
Paraffin	Soft	B.P.	
Paroxetine	Liquid	20mg/10ml	
Paroxetine	Tablets	20mg; 30mg	Generic
Peak Flow Meters	Standard/low range	BNF	
Peak Flow Meters	Replacement mouthpieces		
Penicillin: Penicillin V	Tablets	250mg	Generic
Penicillin: Penicillin V	Oral Solution Oral solution sugar free	125mg/5ml; 250mg/5ml	Generic
Pentazocine CD	Tablets	25mg	
Pentoxifylline	Tablets	400mg	
Peppermint Oil	M/r Capsules M/r e/c capsules	0.2ml	
Pergolide	Tablets	50 mcg; 250 mcg; 1mg	Generic/Shared care
Pericyazine	Tablets	2.5mg; 10mg	
Permethrin	Dermal Cream	5%	
Perphenazine	Tablets	2mg; 4mg	
Pethidine CD	Injection B.P.	50mg; 100mg	

Drug Name	Form	Strength	Other Information
		<i>ampoules</i>	
<b>Pethidine CD</b>	<i>Tablets B.P.</i>	<i>50mg</i>	
<b>Phenelzine</b>	<i>Tablets</i>	<i>15mg</i>	
<b>Phenindione</b>	<i>Tablets</i>	<i>10mg; 25mg; 50mg</i>	<b>Generic</b>
<b>Phenobarbital</b>	<i>Elixir</i>	<i>15mg/5mL</i>	<b>90 days</b>
<b>Phenobarbital</b>	<i>Tablets B P</i>	<i>15mg; 30mg; 60mg</i>	<b>Generic/ 90 days</b>
<b>Phenol</b>	<i>Gargle</i>	<i>B.N.F</i>	
<b>Phenoxybenzamine</b>	<i>Capsules</i>	<i>10mg</i>	
<b>Phentolamine</b>	<i>Injection</i>	<i>10mg/ml</i>	
<b>Phenylephrine</b>	<i>Minims</i>	<i>2.5%; 10%</i>	
<b>Phenytoin</b>	<i>Capsules</i>	<i>25mg; 50mg; 100mg; 300mg</i>	<b>90 days</b>
<b>Phenytoin</b>	<i>Infatabs</i>	<i>50mg</i>	<b>90 days</b>
<b>Phenytoin</b>	<i>Suspension</i>	<i>30mg per 5ml</i>	<b>90 days</b>
<b>Phenytoin</b>	<i>Injection</i>	<i>250mg/5ml</i>	
<b>Pholcodine</b>	<i>Linctus</i>	<i>5mg / 5ml</i>	
<b>Pholcodine</b>	<i>Linctus Forte</i>	<i>10mg / 5ml</i>	
<b>Pholcodine</b>	<i>Linctus Sugar Free</i>	<i>5mg / 5ml</i>	
<b>Pholcodine</b>	<i>Linctus Forte Sugar Free</i>	<i>10mg / 5ml</i>	
<b>Phosphate</b>	<i>Enema</i>		
<b>Phosphate</b>	<i>Effervescent Tablet</i>	<i>500mg</i>	<b>Generic</b>
<b>Phosphates</b>	<i>Infusion</i>	<i>500ml</i>	
<b>Phosphates</b>	<i>Injection for slow IV</i>		
<b>Phytomenadione</b>	<i>IV admin</i>	<i>2mg/0.2ml</i>	
<b>Phytomenadione</b>	<i>Injection or infusion</i>	<i>10mg</i>	
<b>Pilocarpine</b>	<i>Eye Drops</i>	<i>All strengths</i>	
<b>Pilocarpine</b>	<i>Tablets</i>	<i>5mg</i>	
<b>Pilocarpine</b>	<i>Minims</i>	<i>2%; 4%</i>	
<b>Pimecrolimus</b>	<i>Cream</i>	<i>1%</i>	
<b>Pimozide</b>	<i>Tablets</i>	<i>4mg</i>	
<b>Pioglitazone</b>	<i>Tablets</i>	<i>15mg; 30mg; 45mg</i>	<b>90 days</b>
<b>Pioglitazone/Metformin</b>	<i>Tablets</i>	<i>15mg/ 850mg</i>	<b>90 days</b>
<b>Piroxicam</b>	<i>Capsules</i>	<i>10mg, 20mg</i>	
<b>Pivmecillinam</b>	<i>Tablets</i>	<i>200mg</i>	
<b>Pizotifen</b>	<i>Tablets</i>	<i>0.5mg; 1.5mg</i>	<b>Generic</b>
<b>Pneumococcal Vaccine</b>	<i>Vial 0.5ml</i>		
<b>Podophyllin</b>	<i>Compound Paint</i>	<i>B.N.F</i>	



Drug Name	Form	Strength	Other Information
Podophyllotoxin	<i>Solution</i>	0.5%	
Polyfax	<i>Ointment</i>		
Polytar	<i>Liquid, Scalp Shampoo</i>		
Polytar Emollient	<i>Liquid</i>		
Polytar plus	<i>Liquid</i>		
Polyvinyl Alcohol	<i>Eye drops</i>	1.4%	
Potassium Chloride	<i>Effervescent Tablets</i>		
Potassium Chloride	<i>Tablets M/R</i>	600mg	
Potassium Chloride	<i>Oral solution</i>	1mmol in 1 ml	
Potassium Chloride/Dextrose	<i>Infusion</i>	0.15%/5%; 0.3%/5%	
Potassium Chloride/Sodium Chloride	<i>Infusion</i>	0.15%/0.9%	
Potassium Citrate	<i>Mixture</i>	B.N.F	
Potassium Permanganate	<i>Solution Tablets</i>	400mg	
Povidine Iodine	<i>Surgical scrub</i>	7.5%	
Povidine Iodine	<i>Alcoholic soln</i>	10%	
Povidine Iodine	<i>Antiseptic soln</i>	10%	
Povidine Iodine	<i>Dry powder aerosol spray</i>	2.50%	
Povidine Iodine	<i>Ointment</i>	10%	
Pramipexole	<i>Tablets</i>	88 mcg; 180 mcg; 700 mcg	<b>Generic/Shared care</b>
Pravastatin	<i>Tablets</i>	10mg; 20mg; 40mg	<b>Generic</b>
Prazosin Hydrochloride	<i>Tablets</i>	0.5mg; 1mg; 2mg; 5mg	
Prednisolone	<i>Tablets</i>	1mg; 5mg	<b>Generic</b>
Prednisolone	<i>Eye/Ear Drops</i>	0.5%, 1%	
Prednisolone	<i>Retention Enema</i>		
Prednisolone	<i>Tablets enteric coated</i>	2.5mg; 5mg	<b>Generic</b>
Prednisolone	<i>Soluble Tablets</i>	5mg	<b>Generic</b>
Prednisolone	<i>Suppositories</i>	5mg	
Prednisolone	<i>Preservative free eye drops</i>	0.5%	
Pregabalin	<i>Capsules; Oral solution sugar free</i>	<i>all strengths; 20mg/mL</i>	<b>Generic – all products</b>
PREGADAY	<i>Tablets</i>		
Primidone	<i>Tablets</i>	250mg	<b>90 days</b>
Probenecid	<i>Tablets</i>	500mg	
Prochlorperazine	<i>Buccal Tablets</i>	3mg	
Prochlorperazine	<i>Injection</i>	12.5mg/mL	

Drug Name	Form	Strength	Other Information
Prochlorperazine	Oral solution	5mg per 5ml	
Prochlorperazine	Tablets	5mg	Generic
PROCTOSEDYL	Suppositories		
PROCTOSEDYL	Ointment		
Procyclidine	Tablets	5mg	Generic
Procyclidine	Oral solution	5mg/5ml	
Procyclidine	Injection	10mg/2ml	
Progesterone micronized	oral capsule	100mg	
Progesterone	Pessaries	200mg; 400mg	
Progesterone	Injection	50mg/mL	
Promazine	Suspension	50mg per 5ml	
Promazine	Tablets	25mg; 50mg	
Promethazine Hydrochloride	Tablets	10mg; 25mg	
Promethazine Hydrochloride	Elixir	5mg per 5ml	
Prontoderm	Foam		
Prontoderm	Nasal Gel		
Prontoderm	Mouthwash		
Prontoral			
Propantheline Bromide	Tablets	15mg	
Propranolol	Injection	1mg in 1ml ampoules	
Propranolol	Tablets	10mg; 40mg; 80mg; 160mg	Generic
Propranolol	Capsules L.A	80mg; 160mg	
Propranolol	Mixture	5mg/5ml; 50mg/5ml	
Propylthiouracil	Tablets	50mg	Generic
Proxymetacaine	Eye drops with Fluorescein - Minims	0.5%/0.25%	
Prucalopride	Tablets	1mg, 2mg	
Pseudoephedrine	Tablets	60mg	Generic
Pseudoephedrine	Elixir	30mg per 5ml	Generic
Purified Water			
Pyridostigimine	Tablets	60mg	
Pyridoxine	Tablets B. P	50mg	Generic
Pyridoxine	Tablets	10mg; 20mg	
Quetiapine	Tablets	25mg; 100mg; 150mg; 200mg; 300mg	Generic/Shared care
Quinidine Sulphate	Tablets	300mg	
Quinine Bisulphate	Tablets	300mg	Generic
Quinine Sulphate	Tablets B P	200mg; 300mg	Generic

Drug Name	Form	Strength	Other Information
Raloxifene	Tablets	60mg	<b>Generic</b>
Ramipril	Capsules	1.25mg; 2.5mg; 5mg; 10mg	<b>Generic</b>
Ranitidine	Tablets	150mg; 300mg	<b>Generic</b>
Ranitidine	Injection	50mg per 2ml	
Ranitidine	Oral solution	75mg/5ml	<b>Generic</b>
Rasagiline	Tablets	1mg	<b>Generic Shared care</b>
Renavit	Tablet		<b>Renavit brand only</b>
Repaglinide	Tablets	500 mcg; 2mg	
Rifampicin	Capsules	150mg; 300mg	
Rifampicin	Oral solution	100mg/5ml	
Rifampicin	Injection	600mg	
Ringers Solution	Infusion	500ml	
Risedronate	Tablet	35mg	<b>Generic</b>
Risperidone	Liquid	1mg/1ml	<b>Generic</b>
Risperidone	Tablets	0.5mg; 1mg; 2mg; 3mg; 4mg; 6mg	<b>Generic</b>
Rivaroxaban	Tablets	15mg; 20mg	
Rivastigmine	Capsules	1.5mg; 3mg; 4.5mg; 6mg	<b>Generic</b>
Rivastigmine	Oral Solution	2mg/ml	<b>Generic</b>
Rivastigmine	Transdermal Patch	4.6mg; 9.5 mg, 13.3mg/24 hour	<b>Generic</b>
Ropinirole	Tablets	0.25mg, 0.5mg, 1mg; 2mg; 5mg; 28 day starter pack; 28 day follow-on pack	<b>Generic/Shared care</b>
Ropinirole	MR tablets	2mg, 4mg, 8mg	<b>Generic/Shared care</b>
Rose Bengal	Minims	1%	
Rosuvastatin	Tablets	5mg; 10mg; 20mg; 40mg	<b>Generic</b>
Rotigotine	Patches	1mg, 2mg, 3mg, 4mg, 6mg, 8mg	<b>Shared care</b>
Sacubitril with valsartan	Tablets	24mg/26mg, 49mg/51mg, 97mg, 103mg	ONLY following initiation and stabilisation by a hospital specialist in heart failure
Salbutamol	Accuhaler	200mcg per dose	
Salbutamol	Aerosol Inhaler	100mcg per dose - 200 dose unit	
Salbutamol	Aerosol Inhaler - CFC free	100mcg	
Salbutamol	Easi-breath Inhaler		

Drug Name	Form	Strength	Other Information
Salbutamol	Nebules	1 mg per ml; 2mg per ml	
Salbutamol	Oral solution	2mg per 5ml	
Salbutamol	Tablets	2mg; 4mg	
Salbutamol	Steri-Neb	1 mg/ml; 2mg/ml	
Salbutamol	Solution for Infusion	5mg/5ml	
Salbutamol	Injection	500mcg/ml	
Salbutamol	Inhalation solution	5mg/ml	
Salbutamol	Powder for inhalation	100mcg	
Salicylic Acid	Lotion	B.N.F	
Salicylic Acid	Ointment	B.N.F	
Salicylic Acid/lactic acid	Salactol Paint +Applic Gel	12% / 4%	
Salmeterol	Accuhaler	50mcg per dose	
Salmeterol	Aerosol Inhalation	25mcg/dose	Generic
Saxagliptin	Tablets	2.5mg, 5mg	
SCHERIPROCT	Ointment		
SCHERIPROCT	Suppositories		
SeeBri Breezhaler	Dry power inhaler device		
Selegiline	Tablets	5mg	Generic
Selenium	Shampoo		
Senna	Oral solution		
Senna	Tablets		Generic
Sertraline	Tablets	50mg; 100mg	Generic
Sevelamer	Tablets Oral powder	800mg 2.4g	Generic only Shared care
Sildenafil	Tablets	25mg; 50mg; 100mg	Generic
Silver Nitrate	Caustic pencil	95%	
Silver Sulfadiazine	Cream	1%	
Simple	Linctus	B.N.F	
Simple	Linctus Paediatric	B.N.F	
Simvastatin	Tablets	10mg; 20mg; 40mg; 80mg	Generic
Sirolimus	Tablets	1mg; 2mg	
Sirolimus	Oral solution	1mg/ml	
Sitagliptin	Tablets	25mg, 50mg, 100mg	
Sitagliptin/Metformin	Tablets	50mg/1g	
Sodium Bicarbonate	Ear Drops	5%	
Sodium Bicarbonate	Tablets	500mg	
Sodium Bicarbonate	Infusion	8.4%-100ml; 8.4%-	

Drug Name	Form	Strength	Other Information
		200ml	
<b>Sodium Bicarbonate</b>	<i>Pre-filled syringe</i>	8.4%	
<b>Sodium Bicarbonate</b>	<i>Infusion</i>	1.26%-500ml	
<b>Sodium Bicarbonate</b>	<i>Capsules</i>	500mg	<b>Generic</b>
<b>Sodium Chloride</b>	<i>Injection</i>	B.N.F	
<b>Sodium Chloride</b>	<i>Solution</i>	B.N.F	
<b>Sodium Chloride</b>	<i>Minims</i>	0.9%	
<b>Sodium Chloride</b>	<i>Tablets M/R</i>	600mg	
<b>Sodium Chloride</b>	<i>Topical Irrigation</i>	0.9% 10ml; 20ml; 25ml; 30ml	
<b>Sodium Chloride</b>	<i>Injection</i>	5ml; 10ml	
<b>Sodium Chloride</b>	<i>Infusion 0.9%</i>	100ml; 250ml; 500ml; 1L	
<b>Sodium Chloride</b>	<i>Nebuliser Solution</i>	0.9%	<b>Generic only</b>
<b>Sodium Chloride</b>	<i>Nebuliser Solution</i>	3%, 6% 7%	<b>Endorse with brand</b>
<b>Sodium Chloride</b>	<i>Preservative free Eye Drops</i>	5%	<b>See Tariff Part IXA</b>
<b>Sodium chloride</b>	<i>Eye drops (non-preservative free)</i>	5%	
<b>Sodium Chloride</b>	<i>Eye Ointment</i>	5%	<b>Special - See Tariff Part VIII B</b>
<b>Sodium Chloride/Dextrose</b>	<i>Infusion</i>	0.18%/4% 1L	
<b>Sodium Chloride/Dextrose</b>	<i>Infusion</i>	0.45%/2.5% 500ml	
<b>Sodium Clodronate</b>	<i>Tablets</i>	520mg	
<b>Sodium Cromoglicate</b>	<i>Aqueous Eye Drops</i>		<b>Generic</b>
<b>Sodium Cromoglicate</b>	<i>Metered Dose Nasal Spray</i>	22ml	
<b>Sodium Cromoglicate</b>	<i>Aerosol Inhaler</i>	5mg	
<b>Sodium Cromoglicate</b>	<i>Capsules</i>	100mg	
<b>Sodium Fluoride</b>	<i>Drops</i>		
<b>Sodium Fluoride</b>	<i>Mouthwash</i>		
<b>Sodium Fluoride</b>	<i>Tablets</i>		
<b>Sodium Fluoride</b>	<i>Toothpaste</i>		
<b>Sodium Fusidate</b>	<i>Cream</i>		
<b>Sodium Fusidate</b>	<i>Ointment</i>		
<b>Sodium Fusidate</b>	<i>Suspension</i>	250mg per 5ml	
<b>Sodium Fusidate</b>	<i>E.C. Tablets</i>	250mg	
<b>Sodium Fusidate</b>	<i>Cream with Hydrocortisone</i>		
<b>Sodium Fusidate</b>	<i>Ointment with Hydrocortisone</i>		

Drug Name	Form	Strength	Other Information
Sodium Ironedetate	Elixir	190mg5ml	
Sodium lactate	Infusion		
Sodium Picosulphate	Elixir	5 mg/5 ml	
Sodium Picosulphate	With Magnesium Citrate	10mg sachet	
Sodium Valproate	Oral solution	200mg per 5ml	90 days
Sodium Valproate	Tablets enteric coated	200mg; 500mg	90 days
Sodium Valproate	Tablets & crushable	100mg	90 days
Sodium Valproate	Sugar Free Liq	200mg/5ml	90 days
Sodium Valproate	Tablets MR	200; 300; 500mg	90 days
Sodium Valproate	Injection	400mg	
Sodium Valproate	MR Capsules	150mg, 300mg	90 days
Sodium Valproate	Granules	500mg/sachet; 1g/sachet	90 days
Sofradex	Drops (for ear or eye)		
Solifenacin	Tablets	5mg; 10mg	
Solifenacin succinate/tamsulosin hydrochloride	m/r tablets	6mg/400 microgram	
Sotalol Hydrochloride	Tablets	40mg; 80mg; 160mg; 200mg	Generic
Spasmonal	Capsules	60mg; 120mg	
Spirit	Surgical	B.N.F	
Spiro lactone	Tablets	25mg; 50mg; 100mg	Generic
Spiro lactone	Suspension	10mg/5ml; 50mg/5ml	
Sterculia	Granules		Normacol Normacol Plus
Strontium Ranelate	Granules	2g/sachet	
Sucralfate	Tablets	1g	
Sudocrem	Cream		
Sulfasalazine	Tablets	500mg	Generic
Sulfasalazine	Tablets EC	500mg	
Sulfasalazine	Suspension	250mg/5ml	
Sulfasalazine	Suppositories	500mg	
Sulfinpyrazone	Tablets	100mg; 200mg	
Sulpiride	Tablets	200mg; 400mg	Generic
Sulpiride	Liquid	200mg/5ml	
Sumatriptan	Pre-filled injection, pre-filled pen, Autoinjector device	6mg	
Sumatriptan	Nasal Spray	20mg/0.1ml	

Drug Name	Form	Strength	Other Information
	<i>(aqueous)</i>		
<b>Sumatriptan</b>	<i>Tablets</i>	<i>50mg, 100mg</i>	<b>Generic</b>
<b>SYNALAR N</b>	<i>Cream</i>		
<b>SYNALAR N</b>	<i>Ointment</i>		
<b>Sytron</b>	<i>Oral solution</i>		
<b>Tacrolimus</b>	<i>Ointment</i>	<i>0.03%; 0.1%</i>	<b>Shared care</b>
<b>Tacrolimus</b>	<i>Capsules</i>	<i>500mcg; 1mg; 5mg</i>	
<b>Tacrolimus</b>	<i>Suspension</i>	<i>5mg per 5ml</i>	
<b>Tadalafil</b>	<i>Tablets</i>	<i>2.5mg, 5mg, 10mg, 20mg</i>	<b>Generic only</b>
<b>Tafluprost</b>	<i>Unit dose eye drops</i>	<i>15mcg/mL</i>	
<b>Tafluprost/timolol</b>	<i>Eye drops</i>	<i>15mcg/5mg per mL</i>	
<b>Talc</b>	<i>Dusting Powder</i>	<i>B.N.F</i>	
<b>Tamoxifen</b>	<i>Tablets</i>	<i>10mg; 20mg; 40mg</i>	<b>Generic</b>
<b>Tamsulosin</b>	<i>m/r capsules</i>	<i>400mcg</i>	<b>Generic</b>
<b>Tamsulosin hydrochloride/ solifenacin succinate</b>	<i>m/r tablets</i>	<b>400 micrograms/ 6mg</b>	
<b>Tazarotene</b>	<i>Gel</i>	<i>0.05%</i>	
<b>Teicoplanin</b>	<i>Injection</i>	<i>200mg, 400mg</i>	
<b>Telmisartan</b>	<i>Tablets</i>	<i>20mg; 40mg; 80mg</i>	<b>Generic</b>
<b>Temazepam C.D.</b>	<i>Tablets</i>	<i>10mg; 20mg</i>	<b>Generic</b>
<b>Terbinafine</b>	<i>Cream</i>	<i>1%</i>	<b>Generic</b>
<b>Terbinafine</b>	<i>Tablets</i>	<i>250mg</i>	<b>Generic</b>
<b>Terbutaline Sulphate</b>	<i>Respules</i>	<i>5mg per 2ml</i>	
<b>Terbutaline Sulphate</b>	<i>Turbohaler</i>		
<b>Testosterone</b>	<i>Injection</i>	<i>100mg; 250mg</i>	
<b>Testosterone</b>	<i>Implant</i>	<i>100mg; 200mg</i>	
<b>Testosterone</b>	<i>Gel</i>	<i>50mg/5g; 16.2mg/g (20.25mg per actuation) 2% (10mg per actuation)</i>	
<b>Testosterone enanthate</b>	<i>Injection (IM) oily</i>	<i>250mg/ml</i>	
<b>Testosterone undecanoate</b>	<i>Injection (oily)</i>	<i>250mg/mL</i>	
<b>Testosterone undecanoate</b>	<i>Capsules</i>	<i>40mg</i>	
<b>Tetrabenazine</b>	<i>Tablets</i>	<i>25mg</i>	
<b>Tetracaine (amethocaine)</b>	<i>Gel</i>	<i>4%</i>	
<b>Tetracaine (amethocaine)</b>	<i>Minims</i>	<i>1%</i>	
<b>Tetracosactide</b>	<i>Injection</i>	<i>0.25mg per ml; 1mg per ml</i>	

Drug Name	Form	Strength	Other Information
Tetracycline B.P	Tablets	250mg	Generic
Theophylline	Tablets M/R	175mg; 200mg; 300mg; 400mg	
Theophylline	Capsules M/R	60mg; 125mg; 250mg	
Thiamine Hydrochloride	Tablets	50mg; 100mg	Generic
Tiabendazole	Tablets	500mg (may require special order)	
Tibolone	Tablets	2.5mg	90 days
Ticagrelor	Tablets	90mg	
TIMODINE	Cream		
Timolol Maleate	Eye Drops	0.25%; 0.50%	Generic
Timolol Maleate	Preservative free	0.25%; 0.50%	
Timolol	Eye gel	1mg/g	
Timolol/Bimatoprost	Eye Drops	5mg/300mcg/ml	
Tinidazole	Tablets	500mg	
Tiotropium	Dry Powder capsule (and with Handihaler)		
Tiotropium	Solution for inhalation	2.5mcg	
Tiotropium/olodaterol	pressurised inhaler	2.5mcg/2.5mcg	Spiolto Respimat
Tizanidine	Tablets	2mg; 4mg	Generic
Tolbutamide	Tablets	500mg	Generic/ 90 days
Tolterodine	Capsules MR	4mg	
Tolterodine	Tablets	1mg, 2mg	Generic
Topiramate	Tablets	25mg; 50mg; 100mg; 200mg	90 days
Topiramate	Capsules	50mg	90 days
Topiramate	Sprinkle Capsules	15mg; 25mg; 50mg	90 days
Toremifene	Tablets	60mg	
Tramadol	Capsules	50mg	Generic
Tramadol	Injection	100mg/2ml	
Tramadol	Soluble Tablets	50mg	
Tramadol	Capsules MR	50mg; 100mg; 150mg; 200mg	
Tranexamic Acid	Tablets	500mg	Generic
Tranexamic Acid	Injection	500mg/5ml	
Tranlycypromine	Tablets	10mg	
Trazodone	Capsules	50mg; 100mg	Generic
Trazodone	Oral Liquid S/F	50mg/5ml	Generic
Trazodone	Tablets	150mg	Generic
Trelegy Ellipta	dry powder inhaler	92mcg/55mcg/22mcg per dose	contains fluticasone + umeclidinium +



Drug Name	Form	Strength	Other Information
			vilanterol
Tretinoin/clindamycin	Gel	250mcg/10mg per gram	
Triamcinolone	In Orabase Injection	10mg per 1ml 40mg per ml	
Triclosan	Solution	1%; 2%- 250ml; 500ml	
Triclosan	Solution (Sterac Bath Concentrate)		
Triclosan	In IPA	Hand rub Manusept	
Trifluoperazine Hydrochloride	Oral solution	1mg per 5ml	
Trifluoperazine Hydrochloride	Tablets	1mg; 5mg	
Trifluoperazine Hydrochloride	Oral Solution	1mg/ml;	
Trifluoperazine Hydrochloride	Liquid 10mg/ml (special manufacture)		
Trihexyphenidyl	Tablets	2mg; 5mg	<b>Generic</b>
Trimethoprim	Tablets	100mg; 200mg	<b>Generic</b>
Trimethoprim	Suspension	50mg per 5ml	
Trimipramine	Capsules	50mg	
Trimipramine	Tablets	10mg; 25mg	
Tripotassium Dicitratobismuthate	Tablets	120mg	
TRIPTAFEN	Tablets		
Triptorelin	Injection	3mg, 11.25mg, 22.5mg	<b>Shared care</b>
TRISEQUENS	Tablets		
TRISEQUENS	Tablets Forte		
Tropicamide	Eye Drops	0.5; 1%	
Tropicamide	Minims	0.5; 1%	
T-Safe® 380A QuickLoad	Intrauterine contraceptive device		
TT 380® Slimline	Intrauterine contraceptive device		
Tuberculin PPD	Intra-Dermal for Mantoux Test	20 units/mL; 100 units/mL	
Ullipristal acetate	Tablets	30mg	
Ultibro Breezhaler device	<b>Dry powder inhaler device</b>		
Umeclidinium/vilanterol (Anoro Ellipta)	dry powder inhaler	55mcg/22mcg	
Umeclidinium (Incruse Ellipta)	dry powder inhaler	55mcg	

Drug Name	Form	Strength	Other Information
Fluticasone + umeclidinium + vilanterol	<i>dry powder inhaler</i>	<i>92mcg/55mcg/22mcg per dose</i>	<b>Trelegy Ellipta</b>
<b>UNGUENTUM MERCK</b>	<i>Cream</i>		
<b>Urea</b>	<i>Cream</i>	<i>10%</i>	
<b>Urea</b>	<i>Cream with Hydrocortisone</i>		
<b>Urea/lactic acid (Calmurid)</b>	<i>Cream</i>	<i>10%/5%</i>	
<b>Ursodeoxycholic acid</b>	<i>Capsules</i>	<i>250mg</i>	<b>Generic</b>
<b>Ursodeoxycholic acid</b>	<i>Tablets</i>	<i>150mg</i>	
<b>Ursodeoxycholic acid</b>	<i>Suspension</i>	<i>250mg/5ml</i>	
<b>UT 380 Short®</b>	<i>Intrauterine contraceptive device</i>		
<b>UT 380 Standard®</b>	<i>Intrauterine contraceptive device</i>		
<b>Uvistat (mexenone)</b>	<i>Sun cream</i>	<i>15; 20; 30; 50</i>	
<b>Valaciclovir</b>	<i>Tablets</i>	<i>250mg; 500mg</i>	<b>Generic</b>
<b>Valproic Acid</b>	<i>Tablets E/C</i>	<i>250mg; 500mg</i>	
<b>Vancomycin</b>	<i>Capsules</i>  <i>Injection</i>	<i>125mg; 250mg</i>  <i>500mg/1g</i>	<b>(for oral solution)</b>
<b>Venlafaxine</b>	<i>m/r capsules</i>	<i>75mg; 150mg</i>	<b>Generic</b>
<b>Venlafaxine</b>	<i>Tablets</i>	<i>37.5mg; 75mg</i>	<b>Generic</b>
<b>Venlafaxine</b>	<i>m/r tablets</i>	<i>75mg, 150mg</i>	<b>Generic</b>
<b>Verapamil</b>	<i>m/r capsules</i>	<i>120mg; 180mg; 240mg</i>	
<b>Verapamil</b>	<i>m/r tablets</i>	<i>120mg; 240mg</i>	
<b>Verapamil</b>	<i>Tablets</i>	<i>40mg; 80mg; 120mg</i>	<b>Generic</b>
<b>Verapamil</b>	<i>Injection</i>	<i>5mg/2ml</i>	
<b>Vilanterol/Fluticasone (Relvar Ellipta)</b>	<i>Dry powder inhaler</i>	<i>22mcg/92mcg, 22mcg/184mcg</i>	
<b>Vilanterol/umeclidinium (Anoro Ellipta)</b>	<i>dry powder inhaler</i>	<i>22mcg/55mcg</i>	
Fluticasone + umeclidinium + vilanterol	<i>dry powder inhaler</i>	<i>92mcg/55mcg/22mcg per dose</i>	Trelegy Ellipta
<b>Vildagliptin</b>	<i>Tablets</i>	<i>50mg</i>	<b>Shared care</b>
<b>Vildagliptin/Metformin</b>	<i>Tablets</i>	<i>50mg/850mg, 50mg/1000mg</i>	<b>Shared care</b>
<b>Vitamin B Compound strong</b>	<i>Tablets</i>		<b>Generic</b>
<b>Vitamin E</b>	<i>Capsules</i>	<i>400IU</i>	Vita-E 400unit capsules brand (Typharm Ltd)

Drug Name	Form	Strength	Other Information
Vitamin K	Tablets	10mg	
Vitamins	Capsules	B.N.F	
Volumatic (including paediatric mask)			
Warfarin	Tablets	0.5mg; 1mg; 3mg; 5mg	Generic
Water for Injection	Ampoules	2ml; 5ml; 10ml; 25ml; 500ml	
White soft paraffin			
White soft paraffin	Eye ointment preservative free		Xailin Night brand allowed
Wool Alcohols	Ointment	B.P.	
Xailin Night	Preservative free eye ointment		
Xylometazoline	Drops	0.1%	
Xylometazoline	Spray	0.1%	
Xylometazoline	Paediatric Drops	0.05%	
XYLOPROCT	Ointment		
Zanamivir	Dry powder for inhalation	5mg/dose	
Zinc and Castor Oil	Ointment	B.N.F	
Zinc and Castor Oil	Ointment		
Zinc and Ichthammol	Bandage		
Zinc and Salicylic Acid	Paste	B.N.F	
Zinc Compound	Paste		
Zinc Sulphate	Capsules	220mg	
Zineryt	Topical Solution		
Zolmitriptan	Tablets	2.5mg	Generic
Zolmitriptan	Nasal Spray	5mg/dose	Generic
Zolpidem Tartrate	Tablets	5mg; 10mg	Generic
Zopiclone	Tablets	3.75mg; 7.5mg	Generic
Zuclopenthixol acetate	Injection	50mg/1ml; 100mg/2ml	
Zuclopenthixol decanoate	Injection	200mg/1ml; 500mg/ml	
Zuclopenthixol dihydrochloride	Tablets	2mg; 10mg; 25mg	

## Dental Practitioners' Formulary (effective from 1 January 2019)

### List of dental preparations to be reimbursed on Dental prescriptions in Jersey

Also available at <https://bnf.nice.org.uk/dental-practitioners-formulary/>

- Licensed sugar-free versions, where available, are preferred.
- Licensed alcohol-free mouthwashes, where available, are preferred.

#### For further information contact:

Paul McManus, Prescribing Adviser [p.mcmanus@gov.je](mailto:p.mcmanus@gov.je)

Sam Sugden, Policy Principal [s.sugden@gov.je](mailto:s.sugden@gov.je)

**Products highlighted in YELLOW have not previously been available on prescription in Jersey.**

Product	Additional information
Aciclovir Cream, BP	
Aciclovir Oral Suspension, BP, 200 mg/5 mL	
Aciclovir Tablets, BP, 200 mg	
Aciclovir Tablets, BP, 800 mg	
Amoxicillin Capsules, BP	
Amoxicillin Oral Powder, DPF	amoxicillin (as trihydrate) 3 g sachet
Amoxicillin Oral Suspension, BP	
Artificial Saliva Gel, DPF	e.g. Biotene Oralbalance
Artificial Saliva Oral Spray, DPF	e.g. Xerotin
Artificial Saliva Pastilles, DPF	e.g. Salivix
Artificial Saliva Protective Spray, DPF	e.g. Aquoral
Artificial Saliva substitutes as listed below:	to be prescribed ONLY for indications approved by ACBS (patients suffering from dry mouth as a result of having or, having undergone, radiotherapy or sicca syndrome)
BioXtra® Gel Mouthspray	
BioXtra® Moisturising Gel	
Glandosane® Saliveze®	
Artificial Saliva Substitute Spray, DPF	e.g. AS Saliva Orthana Spray
Aspirin Tablets, Dispersible, BP	
<b>Azithromycin Capsules, 250 mg, DPF</b>	
Azithromycin Oral Suspension, 200 mg/5 mL, DPF	
Azithromycin Tablets, 250 mg, DPF	
Azithromycin Tablets, 500 mg, DPF	
Beclometasone Pressurised Inhalation, BP, 50 micrograms/ metered inhalation, CFC-free	Clenil Modulite®
Benzydamine Mouthwash, BP 0.15%	
Benzydamine Oromucosal Spray, BP 0.15%	
Betamethasone Soluble Tablets, 500 micrograms, DPF	
Carbamazepine Tablets, BP	
Cefalexin Capsules, BP	
Cefalexin Oral Suspension, BP	
<b>Cefalexin Tablets, BP</b>	
<b>Cefradine Capsules, BP</b>	
Cetirizine Oral Solution, BP, 5 mg/5 mL	
Cetirizine Tablets, BP, 10 mg	
<b>Chlorhexidine Gluconate Gel, BP</b>	
Chlorhexidine Mouthwash, BP	
Chlorhexidine Oral Spray, DPF	e.g. Corsodyl Oral Spray

Chlorphenamine Oral Solution, BP	
Chlorphenamine Tablets, BP	
Choline Salicylate Dental Gel, BP	
Clarithromycin Oral Suspension, 125 mg/5 mL, DPF	
Clarithromycin Oral Suspension, 250 mg/5 mL, DPF	
Clarithromycin Tablets, BP	
Clindamycin Capsules, BP	
Co-amoxiclav Tablets, BP, 250/125	
Co-amoxiclav Oral Suspension, BP, 125/31	
Co-amoxiclav Oral Suspension, BP, 250/62	
Diazepam Oral Solution, BP, 2 mg/5 mL	
Diazepam Tablets, BP	
Diclofenac Sodium Tablets, Gastro-resistant, BP	
Dihydrocodeine Tablets, BP, 30 mg	
Doxycycline Tablets, Dispersible, BP	
Doxycycline Capsules, BP, 100 mg	
Doxycycline Tablets, 20 mg, DPF	
Ephedrine Nasal Drops, BP	
Erythromycin Ethyl Succinate Oral Suspension, BP	
Erythromycin Ethyl Succinate Tablets, BP	
Erythromycin Stearate Tablets, BP	
Erythromycin Tablets, Gastro-resistant, BP	
Fluconazole Capsules, 50 mg, DPF	
Fluconazole Oral Suspension, 50 mg/5 mL, DPF	
Hydrocortisone Cream, BP, 1%	
Hydrocortisone Oromucosal Tablets, BP	
Hydrogen Peroxide Mouthwash, BP, 6%	
Ibuprofen Oral Suspension, BP, sugar-free	
Ibuprofen Tablets, BP	
Lansoprazole Capsules, Gastro-resistant, BP	
Lidocaine Ointment, BP, 5%	
Lidocaine Spray 10%, DPF	e.g. Xylocaine Spray
Loratadine Syrup, 5 mg/5 mL, DPF	
Loratadine Tablets, BP, 10 mg	
Menthol and Eucalyptus Inhalation, BP 1980	
Metronidazole Oral Suspension, BP	
Metronidazole Tablets, BP	
Miconazole Cream, BP	
Miconazole Oromucosal Gel, BP	
Miconazole and Hydrocortisone Cream, BP	
Miconazole and Hydrocortisone Ointment, BP	
Nystatin Oral Suspension, BP	
Omeprazole Capsules, Gastro-resistant, BP	
Oxytetracycline Tablets, BP	
Paracetamol Oral Suspension, BP	
Paracetamol Tablets, BP	
Paracetamol Tablets, Soluble, BP	
Phenoxymethylpenicillin Oral Solution, BP	
Phenoxymethylpenicillin Tablets, BP	
Promethazine Hydrochloride Tablets, BP	
Promethazine Oral Solution, BP	
Saliva Stimulating Tablets, DPF	e.g. SST brand
Sodium Chloride Mouthwash, Compound, BP	

Sodium Fluoride Mouthwash, BP	
Sodium Fluoride Oral Drops, BP	
Sodium Fluoride Tablets, BP	
Sodium Fluoride Toothpaste 0.619%, DPF	e.g. Duraphat '2800 ppm' Toothpaste
Sodium Fluoride Toothpaste 1.1%, DPF	e.g. Duraphat '5000 ppm' Toothpaste
Sodium Fusidate Ointment, BP	
Temazepam Oral Solution, BP	
Temazepam Tablets, BP	
Tetracycline Tablets, BP	